'SPS/D-BH6000

- OEEZS HI AOIAl 013 SETE T
-~ Direct Drive,Electronically. Controlled
Eyelet Button Holing M7C

@mb’tan

PME-070326 SUNSTAR MACHINERY CO., LTD.




Eyelet Button Holing /M Model (O[2® BX3% Tj57| 22)

MACHINE MODEL(SPS/D-BH6000 SERIES)

SPS/D-BH6000-01

@ Thread Trimmer Type

MNE F2
01 : Long Trimmer

v o

Svstemn 02 : Short Trimmer
y (2 AHE)
@ Series
Nelx —————— L @ Eyelet Button Holing S/M Model Name

CEETD )l




CONTENTS
= I\

[. Machine Part |ALIE

ﬂ Arm, Bed & Machine Body
OF HIIE QU QIZFEE ottt bbbttt sttt bbbttt es 6
B Upper Shaft
AFZE ittt ettt a ettt R et et s bRt s Rt s st sese st ene st et et ene s nene s nens 12
c Needle Bar & Thread Take Up Lever
HESEH DL AR | eeeverereerereesererseseressesessesesessesasessesessesesessesessssesessesesessesessssesensesesessesesesseses 14
D Lower Shaft
BEEE woveveeerereetet e ettt ettt ettt a st Aea s At a sttt s st n et ettt et et s ne s eneneeee 18
e Upper Thread Trimmer
AERFEeerrerenessnssesssssssessssssssssssssssssssssssssssessssssss s s s sassbas s aas bR R R R 20
F 1 Lower Thread Trimmer(01)
BEAFEL(0]) reresreerssessssesssssssissssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssassssassssssssssssssssssssassssssssssssssssssssnss 22
F2 Lower Thread Trimmer(02)
BEAFZE(02) cvevvrveverermeeentetatetiteeueueteteteuesetesesesssse ettt ettt aes et bbbt et es s ettt ee et e ettt 24
G Zigzag
RITIRH D <-eevenvemeemerseneenestes et st et et et e et st et e st et e s e s et e st es e b et e st e b en e e st e b e st es e s eneese et en e eneeseneeneesens 26
H Needle Bar Rocking
HESEH SIS c-eveeverereerererserereesenenseseneasesentesesesseseseasesentesesessesesessesensesesesesenesesensesesensesenessess 28
I X-Y Feed
Y DI ZE cveeneeemeente ettt ettt ettt ettt et et b et a bbbt he bt et b e bt et be et eae e 30
Presser Plate
J EEERTTE ettt ettt bbbt bt h ARt et R e b et h ket R et et st ket e st et et en e ebe s entebe e 34
Presser Plate(01)
J 1 L (o OO 36
Presser Plate(02)
J 2 L (1 ) F OO 38
Cutter
B o
Double Chain Stitch Looper
L OIZE B t-eeveveneereneeeeten et ettt ettt ettt ettt ettt hea etttk s et b st bbb sttt ettt st et sttt 44
Double Chain Stitch Looper(01)
Ll OIZSBHER(D]):vevvevververeersersesmesneasesiietet et et et st sa e e s st ettt saeea e s 48
Double Chain Stitch Looper(02)
L2 O ZETHE (D) ++evreeereesersersesessensensessusessessessussssesseusiasassssesseusesssssssessesssssssesstssissssssastssssssssseusesssssssssseases 50

Looper & Spreader
E2TH QL A TI [erveeeverereresesesesrsnsrsrssssssssssssssesssesssesesesesesesesesesesesesssssessssssssssssssssssesssesens 50

Thread Release & Thread Tension
AUTRE] ZER +veeeereerenerentstststseseuesesesesesesesesesassssesses ettt tatsteteteesesetetetesetesesesetesasseneassasas 54

Lubrication
e PP PP PP PP 58

Mm

N

O ==
P B8 e
G

R

S

2ot 60

Table & Thread Stand
EIOIE Dl AITHZZO] -vevererereereremerermnmereuesemeeneseetesesesestesesesesesesesesesseseseseaseseseseseseseensssesenenes 62

Accessories

QU NI AT Z] -vevreerrreemmeeieseie ettt sttt ettt 64

Hand Switch & Pedal
SHE A T] D THS cvovevererereiriesesesesessestesesesesesssessesesesesssessssesesesesessssssesesesesesesssesesesesess 66



II. Control Part MI|I}IE

T Control Box

JES YA

U Operation Box
QIHEIOIAT HEA e 72

1. Option Part &M IIE

v Special Lapel Cutting Device
ATHAS BHEL ZHED EFR evoovveoeveereeeeseeseeseeessesseesssesssssses e ssssssesesess s se s ss s sessseseeessseeees 74

w Fly Index
Zct0l eI9M

0
]

................................................................................................................... 76
x Upper Thread Nipper
DIAIZFO| wvrvevererreeseesersersesessssessesessessesasses s s e e s s s s s e et as st e as et en s s st naenas s er st eraenanneees 80
IV. Gauge Part HO|X| IIE
Gauge
v FOI R wvevervevereereeeessessereesessessesessessessesassessesesssssssesessas s s sessassensesessas s aeses s aesaesessenaenansenes 84

2 MAk= Parts Book2Z MAZJUCEZ M= A2 SJHLICH
This is a parts book. It cannot be used as a manual.




Arm, Bed & Machine Body
& HE X A S




SunLhtar

Ref.No.| Parts No. | Note Name of Parts = g Q' ty ASS'::.l bly
A-1 GP—000629—05 Arm ok 1
A-2 GP—000063—07 Bed W= 1
A-3 GP-000631-03 Base w] o] 2~ 1
A-4 GP-001680—01 Looper Base Bushing F3 W o]~ A 1
A-5 SC-0528-1230 Looper Base Bushing Screw(9/64” n=40) | F3 w]|o]2 HA] FH1}AH(9/64” n=40) 3
A-6 | GP-000632-00 Face Plate W 1
A7 | SC-A174-1230 Screw(11/64” n=40) H FHAH(11/64” n=40) 4
A-8 GP-000633-00 Gasket For Face Plate Ha 7pAA 1
A-9 GP-001966-00 Safety Plate Air Cylinder QFA g olo] A=Y 1
A-10 | 49A003S-811H Safety Plate Air Cylinder Fitting SFA g oo} Ay ¥|E 2
A-11 GP—000634—-01 Holder For Safety Plate Cylinder ekd g A9y &4 1
A-12 | SC-A174-1230 Screw(11/64” n=40) okt Ay v HUAH(11/64" n=40) 2
A-13 | GP-000635-00 Cover For Safety Plate Guide ek T 7tol= AW 1
A-14 | SC-0543-2302 Screw(11/64” n=40) eHA gt 7ol = AW FpAH(11/64" n=40) 2
A-15 | GP-000636-00 Safety Plate Guide oA} 7}o)= 1
A-16 | GP-000637-00 Safety Plate QA 1
A-17 | SC-000064-00 Safety Plate Fixed Screw(11/64” n=40) | eFA 3+ Hv}AH(11/64” n=40) 2
A-18 | GP—000638—02 Top Cover S == 1
A-19 | SC-A174-1230 Screw(11/64” n=40) S1EE7 HLFAL(11/64" n=40) 6
A-20 | GP—000639—-01 Gasket For Top Cover 57 T 1
A-21 | GP-000640-00 Bed Cover(R) W= 2 7n 1
A-22 | SC-A174-1230 Screw(11/64” n=40) = Aw HAH(11/64” n=40) 2
A-23 | GP-000641-00 Motor Cover =28 A 1
A-24 | 60-003S-3800 Motor Cover Support Bar RE AW A A& 3
A-25 | SC-A174-1230 Screw(11/64” n=40) = AW FHAH11/64" n=40) 4
A-26 | GP-000642-00 -01 | Cover For Gimp Thread Take-Up Lever Assy | AA} Q12 #¥ (&) AW 1
A-27 | 1180255-306H Cover Support Bar AAL el HW(x) AW A A E 3
A-28 | SC-0202-5050 Screw(3/16” n=28) AL 9% gw)(z) AW HUAHE/16" n=2) 3
A-29 | GP—017451—-00 Pause Switch(Ass'y) B AF A9 2] (%) 1
A-30 | GP-000643-00 Cover For Emergence Stop S/W BAF29) =] AW 1
A-31 | SC-A174-1230 Screw(11/64” n=40) v A}~ 9 2] AW HUAH(11/64" n=40) 4
A-32 GP-000644-00 Cover For Zigzag Adjusting Lever A2 =24 g AW 1
A-33 | SC-000084-00 Stud ScrewA(11/64” n=40) Az 24w AW AFA(1L/64" n=40) 1
A-34 | 01-021W-2070 Wave Washer b 543 o)A 1
A-35 | 01-009S-7400 Stud ScrewB(9/64” n=40) A2 24 G AW S FAB(9/64" n=40) 1
A-36 | GP-000645-00 Cover For Needle Bar Timing Belt vl gleoln] ®lE AW 1
A-37 | SC-A174-1230 Screw(11/64” n=40) vl elolw] WE AW HuAH11/64" n=40) 2
A-38 | SC-0543-2302 ScrewB(11/64” n=40) ) elo]n) WE AW HUAB(11/64" n=40) 2
A-39 | GP-000646-00 Finger Guard A 7= 1
A-40 | 10-103S-300G Stud Screw(11/64” n=40) A 7= s AH(11/64” n=40) 2
A-41 | 01-021W-2070 Washer Al 9h A 2
A-42 | SN-0101-1600 Nut(11/64” n=40) ThAl Y E(11/64” n=40)) 2




Arm, Bed & Machine Body
& HE X A S




SunLhtar

Ref.No.| Parts No. | Note Name of Parts = g Q' ty Ass::'i bly
A-43 | GP-000647-00 Bed Base W= wo] 2~ 1
A-44 | GP-000648-02 Bed Base Bracket W = o)A B 4
A-45 | 14003SC-4113 Screw (M8 X 1.25) W= we]A Bell HUAHMEXL25) 20
A-46 | 91-009S-PTO01 Fixed Bolt(M8) W= Wol A Bl 1A EE(MS) 4
A-47 GP-002353-00 Fixed Bolt Support Rubber A BE 93F 3% 8
A-48 | 15077SW-2111 Washer 4 BE 9A 4
A-49 | 15095SW-4115 Spring Washer TA BE AxE 9lA 4
A-50 | SN-0112-1230 Nut(M8) A EE YE(MS) 4
A-51 | GP-000649-02 Table Support Plate gl o] & 2] =] 1
A-53 | 91-009S-PTO01 Fixed Bolt(MS8) AA % 317 BE(MS) 8
A-54 | 15077SW-2111 Washer A BE 9A 8
A-55 | 15095SW-4115 Spring Washer TA] BE Az oA 8
A-56 | SN-0112-1230 Nut(M8) A BE Y E(MS) 8
A-57 | GP-000651-00 Front Cover For Bed Base W= o)A Ad Aw 1
A-58 | 11029SC-4113 Screw(M4 X L15) = el Al AW FAHMAXLIS)| 4
A-59 | 180158W-3111 Washer AL 94 2
A-60 | 05016SN-1211 Nut(M4) HAbat v E(M4) 2
A-61 | GP-000652-00 Rubber For Support Bed W= Wk 2
A-62 | 10-036S-2077 Stud Screw(15/64” n=28) W= 9k 3% ohal(15/64” n=28)| 2
A-63 | 15077SW-2111 Washer W= w3 7% thiab ob4 2
A-64 | GP-002108-00 Safety Switch Ass'y b 23 A(=) 1
A-65 | 03071SC-A001 Screw (M3 X L15) e 23 A(2) H AR M3 X L15) 2
A-66 | 08112SN-A001 Nut(M3) A 29A(2) FHYAF YE(M3) 2
A-67 | GP-000653-00 Safety S/W Bracket b A9)x vEA 1
A-68 | SC-0365-3710 Screw(9/64” n=40) kA 29 Bkl FuUAH9/64” n=40) 2
A-69 | 01-017W-1600 Washer A} 944 2
A-70 | AS—000312-01 Gas Spring Ass'y For Head = R A 7k AZE(R) 1
A-71 | GP-000654-00 Shaft A For Gas Spring Support Ths AZE R A E(A) 1
A-72 | GP-000655-00 Shaft A For Gas Spring Support 7k 28 ZA] E(B) 1
A-73 | 04-018C-9570 G-Ring( ¢ 8) A A & G-3($8) 2
A-74 | GP—000656—01 Bracket For Gas Spring Fixing 72 228 wA] v 1
A-75 | 49A008S-811H Screw (M5 X L10) Jba 2328 34 va HUAHM5XLI)| 2
A-76 | 10-020W-2700 Washer AL 94A 2
A-77 | GP-000657-00 Bushing For Bed Hinge Shaft W= g & 24 2
A-78 | GP-000658-00 Bed Hinge Shaft W= §A & 2
A-79 | SC-0317-2700 Screw(15/64” n=28) W= 312 & FHAN15/64" n=28) 2
A-80 | GP-000659-01 Head Support Lever Ass'y = AR #HW(=x) 1
A-81 | GP-000660-00 Shaft A For Head Support Lever Ass’y | 3| = X|A] #|¥] A 1
A-82 | SC-0317-2700 Screw(15/64” n=28) = 27 4 A HAH15/64"n=28) 1
A-83 | GP-000661-00 Shaft B For Head Support Lever Ass’y | 3| = X]#] @l¥] =B 1
A-84 | SC-0101-3710 Screw(15/64” n=28) = AA G =B HAH15/64'n=28) 1
A-85 | 90-011W-2516 Washer = =AY = A 2




Arm, Bed & Machine Body
& HE X A S




SunLhtar

NOTE:

01—Long Trimmer
(2 AEE)
02— Short Trimmer

(B2 AHEE)

Ref.No.| Parts No. | Note Name of Parts = g Q' ty Ass::'i bly
A-86 | GP-000662-00 Spring For Head Support Lever = A A P 2=z 1
A-87 | CL-000015-00 Collar For Head Support Lever = A=A Hw = 7l 1
A-88 | 14002SC-4113 Screw (M6 X L15) = 27 Hy = ghe} HYAHM6xXLI5) 1
A-89 | GP-000663-00 Screw For Oil Support Cap 2 9= o] uprfrir} 1
A-90 | WS-000019-00 Rubber Washer For Cap Screw npr A b 1
A-91 | 91-002C-7400 Oiler 2d AR5 1
A-92 | 90S008S-306H 0Oil Support 2 ¥ ubo) 1
A-93 | 03010MC-4135 Screw (M3 X L.10) 29X wlo] 1A AHM3XL10) 4
A-94 | GP-001831-02 -01 | Model Mark(01) ®dul=(01) 1
A-95 | GP-001832-02 -02 | Model Mark(02) mdlul=(02) 1
A-96 | GP-004682-00 Head Safety Warning Sticker = ok Az AE]HA 1
A-97 | 01-060M-300G Warning Sign Sticker Y ZA] AE 2
A-98 | GP-000664-00 Rubber Cap For Zigzag Rocker Shaft | ] 227 &%= m3u}s) 1
A-99 | 10-065A-9577 Code Holder(3N) FE=ZH(3N) 3
A-100 | 01-011C-2350 Code Holder(4N) F=2Z(5N) 1
A-101 | SC-0365-3710 Screw (9/64” n=40) F=Ev FHAH9/64” n=40) 4
A-102 | 01-009R-5300 Code Holder(7N) F=ZH(7N) 1
A-103 | SC-0543-2302 Screw(11/64” n=40) F=EH FHAH11/64" n=40) 1
A-104 | GP-002069-00 Rubber Cap T Fulsy 1
A-105 | 01S109S-306D Rubber Cap AE Ay = 3ol 2
A-106 | 01-110R-1230 Rubber Cap vhsd % 4 & 25 3
A-107 | 01-007R-8130 Rubber Cap A TFuls] A 3
A-108 | 01-042R-640L Rubber Cap B yEul B 1
A-109 | 01-006R-2350 Rubber Cap C aFal ¢ 1
A-110 | 01-017R-8130 Rubber Cap D 3 uls) D 2
A-111 | 01-017R-8130 Rubber Cap E yEul E 1
A-112 | 01-144R-1230 Bed Rubber Cap Bed 315-=}7) 1
A-113 | GP-002170-00 Bed Base(T) (Option) W= Wl o]2(T) (FA) 1
A-114 | GP-002171-00 Bed Base Support Rubber (Option) W= o] WbA TR ($A) 4
A-115 | SC-000055-00 Bed Base Fixing Bolt (Option) W= yo]A~ 1A BE (§A) 4
A-116 | 15077SW-2111 Fixing Bolt Washer (Option) T BE oA (£A) 4
A-117 | 10-043R-9577 Fixing Bolt Rubber Washer (Option) | 2% & 33 ¢4 (&A1) 4
A-118 | GP-002379-00 -02 | Cover For Gimp Thread Take-up Lever Ass y-B | A AFQ1 & W () AW -B 1
A-119 | 14003SC-4113 Bed Fixing Bolt W= 74 BE 1
A-120 | 06011SW-2111 Washer S dEuwe] TAUYAL 944 4
A-121 | GP-005204-00 Oiler Support Rubber Cap 2 dEndte] 3 Rulry 1
A-122 | 01-012R-1230 Rubber Cap T Fulsy 2
A-123 | GP-018205-00 CE Mark CE n}= 1
A-124 | GP-019627-00 Upper Thread Sticker A AE]A 1
A-125 | GP-019628-00 Lower Thread Sticker A Ae]A 1
A-126 | 01-008R-3400 Rubber Cap Eab) 1




=
O
£
(7
®
Q
Q
=)

¥E




SunLhtar

Ref.No.| Parts No. | Note Name of Parts = g Q' ty Ass':g.\ bly
B-1 GP-001090-02 Upper Shaft 0ogd 1
B-2 GP—001089—01 Hand Pulley 3 =z 1
B-3 | SC-0317-2700 Screw(15/64” n=28) A=Fg] HA} (15/64” n=28) 2
B-4 2550125-306H Screw(11/64” n=40) A ==2] vsfpak(11/64” n=40) 1
B-5 | 02-011A-300G Upper Shaft Collar A& gtet 1
B-6 | SC-0317-2700 Screw(15/64” n=28) A& 7t HUAF (15/647 n=28) 2
B-7 | 07-004A-300G Upper Shaft Bearing(F) A& A we]8 (6002 DDNR) 1
B-8 | GP-001091-00 Pulley For Upper Shaft & eloln] Ze 1
B-9 | SC-A308-5607 Screw(1/4” n=40) 3% Elol®) &2 HvAb (1/47 n=40) 2
B-10 | BE-000013-00 Upper Shaft Timing Belt Ab& Elo|n] Wl E 1
B-11 | WS-000028-00 Washer For Upper Shaft(B) Ar& ¢}A B 1
B-12 GP-001476-00 Upper Shaft Zigzag Cam Ars A2 78 1
B-13 | SC-A308-5607 Screw(1/4” n=40) A& 222 A HUAL (1/47 n=40) 2
B-14 | GP-001475-00 Upper Shaft Needle Bar Gear AbZ= vl 7)o] 1
B-15 | SC-A308-5607 Screw(1/4” n=40) Az alsd 7]e] HuAb (1/4” n=40) 2
B-16 | WS-000027-00 Washer For Upper Shaft(A) AbE 9lA A 1
B-17 | 02-016A-120D Upper Shaft Bearing(R) A& & we]8 (6302 ZZNR) 1
B-18 | 02-023R-120D Spacer O-Ring 23 o]4 03 (P15) 1
B-19 | GP-002480-00 Upper Shaft Coupling A& AEEY 1
B-20 |08-037SC-120D Screw (M6 X L =8) A& AZEEY HYA (M6XL=8) 4
B-21 | 02-019A-120D Main Motor Z% wE 1
B-22 | 02-020S-120D Screw (M5 X P0.8) Z2 wE b (M5XP0S) 4
B-23 | 07-011W-1230 Spring Washer F& 7 A2 9 A 4
B-24 | 10-020W-2700 Washer =% wE 994 4




Needle Bar & Thread Take Up Lever
HiSO % &Xji7]

C-51

C-50
&
C-8
2 49 G|
c33 s c7

)
o (f% P
-

C-32 V -




SunLhtar

NOTE:

01—Long Trimmer
(2 AEE)
02— Short Trimmer

(B2 AHEY)

Ref.No.| Parts No. | Note Name of Parts = g Q' ty Ass':g.\ bly
C-1 GP-001267 Needle Bar v 1
C-2 GP-001264 Needle Bar Thread Guide vl Alghy 1
c-3 -01 | Needle ¥l (Do X558 #14 (SCHMETZ Nm90) 1
C-4 -02 | Needle Hl5(Dox558 #18 (SCHMETZ Nml1l10) 1
C-5 | SC-A131-1230 Serew (1/8” n=44) Hls AL (1/87 n=44) 1
Cc-6 GP-001265 Thread Guide Plate A Al 7ozt A 1
c-7 GP-001266 Thread Guide Plate B A 7bel=3t B 1
C-8 GP-001165 Spring For Thread Guide Plate Al 7ol A= 1
C-9 GP-001263 Stud Screw For Thread Guide Plate Al7}ol =9 thA} 1
C-10 GP-001271 Needle Bar Block s 29 1
C-11 PN-000035 Pin For Needle Bar Guide vlsd 7lel=d 2
c-12 SC-000224 Screw (M4 x1L4) s Jlol=3 AUAL (MAXL4)| 2
C-13 GP-001260 Spring For Needle Bar Guide s Jlolm AxE 2
C-14 GP-001248 Needle Bar Guide vl 7lol= 2
C-15 WS-000034 Washer B For Needle Bar Block vl 23 94 B 2
C-16 GP-001257 Support Plate For Needle Bar Guide |®}=d] 7}o]= XX 3 1
c-17 SC-000189 Screw (M3 X L6) ubst) Jlole A AR wAUAL (M3XLE) 2
C-18 WS-000033 Washer A For Needle Bar Block vl 23 ok A 1
C-19 GP-001252 Zigzag Feed Link A1 Feg= 1
C-20 GP-001164 Collar For Needle Bar Block = 29 718 1
C-21 | SC-0298-7500 Screw (M3XL12) vlsd 29 st} A AH(M3XL12) 1
Cc-22 GP-001270 Needle Bar Driven Pulley vlsd 2% Z9 1
Cc-23 GP-001262 Support B For Needle Bar Driven Pulley |®}l&d] 2% Zg] XX B 1
C-24 | SC-0211-7500 Screw (M4XL8) uist) 2% 28 AAY B 2} (M4XLS) 2
C-25 GP-001261 Support A For Needle Bar Driven Pulley | ®B}l&d] 2FZ2] X|A|d] A 1
C-26 | SC-A174-1230 Screw (11/64” n=40) v 2522 AR A 2} (11/64" n=40) 2
Cc-27 GP-001250 Needle Bar Felt (L) st AE (3} 1
Cc-28 BR-000047 Trust Bearing EYX2AE o] (AXK 2542) 1
C-29 BR-000048 Trust Bearing Washer EYAE wo]7] 914 (AS 2542) 1
C-30 BR-000049 Bearing for Needle Bar Driven Pulley |¥}lsd] &% £z W8 (TA 2520) 1
C-31 | SC-0164-2700 Screw (M5 X 1.6) st % ] old Al (M5XL6) 1
C-32 GP-001212 Clamp For Needle Bar Hisd S = 2
C-33 | SC-0298-7500 Screw (M3 X L12) s 9= FHuAl (M3XL12) 2
C-34 GP-001246 Needle Bar Feed Link vl == 1
C-35 GP-001259 Needle Bar Yoke Link vl 948 = 1
C-36 | GP—001272-02 Needle Bar Driving Lever v TEE 1
C-37 | GP—001251-01 Shaft For Needle Bar Driving Lever | vl=d] FSd¥ = 1
C-38 | SC-0317-2700 Screw (15/64” n=28) st F5dHE Ak (15/64" n=28) 2




Needle Bar & Thread Take Up Lever
HiSO % &Xji7]

C-51

C-50
&
C-8
2 49 G|
c33 o5 c7

)
o (f% P
-

C-32 V -




SunLhtar

Ref.No.| Parts No. | Note Name of Parts = g Q' ty Ass':g.\ bly
C-39 | 06-075A-2070 Collar For Needle Bar Driving Lever |8} FE#¥ = 7l 1
C-40 | SC-A308-5607 Screw (1/4” n=40) Hhs FEAWE gl FAubab (147 n=40)| 2
C-41 | PN-000036-00 Pin For Needle Bar Driving Lever vl LA 1
C-42 | SC-0317-2700 Screw (15/64” n=28) st 753 Fubab (15/64” n=40) 1
C-43 | GP—001709-02 Needle Bar Driving Rod Ass’y Hed 32 2x(x) 1
C-44 | GP—-001477-03 Needle Bar Driving Gear Ass'y ooooooo@) 1
C-45 | GP-001255-02 Shaft For Needle Bar Driving Gear s FE57)o= 1
C-46 | SC-0317-2700 Screw (15/64” n=28) st 757101E HUAL (15/64" n=28) | 2
C-47 10-043A-2077 Collar For Needle Bar Driving Gear Shaft | B}sd] F%E7])o1& 7}t 1
C-48 | SC-A308-5607 Screw (15/14” n=28) Hlsd) FE7]0)% gk AUA} (1/4'n=40, L=6) 2
C-49 | GP-001253-00 Felt 000000000 1
C-50 | SN-000015-01 Nut For Needle Bar Bush st ARAVE 1
C-51 | RI-000007-00 Ring For Needle Bar Bush(U) vl AFRAlE 2
C-52 | GP-001249-00 Spring Plate For Needle Bar visd AxEg 1
C-53 | GP-001247-00 Needle Bar Bush(U) v AR 1
C-54 | GP-001258-00 Holder For Needle Bar Bush(U) st AFRAl & 1
C-55 | SC-000190-00 Screw (M4 X 1.30) v ARA &0 HuAH(M4 X L30) 3
C-56 | GP-001268-00 Needle Bar Guard vl 7= 1
C-57 | SC-0528-1230 Screw (9/64” n=40) s 7l= YAk (9/64” n=40, L=10)| 3
C-58 | GP-002064-00 Hook for Thread Take Up Lever Return Spring | A1} 7] B-F A3 7o 1
C-59 | GP-001256-00 Return Spring For Thread Take Up Lever | Al 7] &7 ~3xg] 1
C-60 | AS—000366—01 Thread Take-up Lever (Ass'y) Al 7] (=) 1
C-61 | GP-001244-00 Shaft For Thread Take-up Lever Cam Roller | A 7] 78 =& = 1
C-62 | 20S0495-306H Nut (M5) A7) A 2g8 F JYE(MS) 1
C-63 | GP-001245-00 Cam Roller For Thread Take Up Lever |AlX]7] 70 =87 1
C-64 | GP-001254-00 Shaft For Thread Take Up Lever Al 7] = 1
C-65 | SC-0317-2700 Screw (15/64” n=20) A7) 2= TALA (15/64” n=28, L=6) 2
C-66 | CL-000034-00 Collar For Thread Take Up Lever Shaft | Alx}7] = 7}g} 1
C-67 | SC-0317-2700 Screw (15/64” n=28) A7) & 7k YA (15/64" n=28, L=6) 2
C-68 SN-0102-3800 Nut (M6X%P1.0) ] E (M6 X P1.0) 1
C-69 | BR-000082-00 Bearing et 5 2= Wl 1
C-70 | WS-000115-00 Needle Bar Bush(U) Washer 000 ooo oo 1
C-71 | GP-018347-00 Needle Bar Driving Lever Bush(L) oooooooooa@) 1
C-72 | GP-018348-00 Needle Bar Driving Lever Bush(L) gooooooooa@) 1




Lower Shaft
Ol=




SunLhtar

Ref.No.| Parts No. | Note Name of Parts = g Q' ty Ass':g.\ bly
D-1 | GP-001713-00 Lower Shaft HE= 1
D-2 CL-000032-00 Lower Shaft Collar 3= 7}=} 1
D-3 | SC-0164-2700 Screw (M5 X L6) = 7}e} A} (M5X16) 2
D4 GP-001714-00 Lower Shaft Sensor Plate &3 AA T 1
D-5 | SC-A131-1230 Screw (1/8” n=44, L=5) 3% AN THYAL (1/8” n=44, L=5) 2
D-6 | 07-019A-9570 Lower Shaft Bearing(F) 3% A w3 (6202 ZZNR) 1
D-7 | GP-001085-00 Pulley For Lower Shaft 3}= Elolw] E3 1
D-8 | SC-A308-5607 Screw (1/4” n=40) 312 Elo|m) 2] HuA} (1/4” n=40) 2
D-9 GP-001087-01 Cover For Lower Shaft Pulley 3= Elo|n] Z7] Aw 1
D-10 | GP-001478-00 Lower Shaft Cam &= 1
D-11 | SC-A308-5607 Screw (1/4” n=40) 3% A HAF (1/47 n=40) 2 @
D-12 | BR-000050-00 Lower Shaft Bearing(R) 3} & wo]=] (6003 ZZNR) 1
D-13 | GP-001084-01 Rear Bearing Bushing For Lower Shaft | 3} & o] LA 1
D-14 | SC-0317-2700 Screw (15/64” n=28) 3% F wjo]3 A HYAb (15/64” n=28) 1
D-15 | AS-000264-01 Idler(Ass’y) ofo] 5 (%) 1Set
D-16 | GP-001086-00 Bracket For Idler olo] 57 Bl 1
D-17 | GP-001083-01 Shaft For Idler ofo] 58 = 1
D-18 | 08062SC-4113 Screw (M5 x 1.20) ool &= (%) HYAF (M5xL20) 2
D-19 | 10-020W-2700 Washer olo] 58 (x) 2+A 2
D-20 | GP-001088-00 Idler For Upper Shaft Timing Belt A}& glo)u] W E olo] 5 1
D-21 | 20-025A-5030 Idler Bearing olo] 5] o1 (6001 ZZ) 1
D-22 | 20-026C-5030 C-Ring( ¢ 28) Cc3 HEH (428)-7HL 2
D-23 | 13-021C-5300 C-Ring( ¢ 12) C¥ HEH (412)-=4% 1
D-24 | 15-027A-2070 Lower Shaft Sensor(Ass’y) 3= AA (=) 1




)
£
E
—_
O
O
2
L
[
o
Q
Q
s }

TAE

E-18




SunLhtar

Ref.No.| Parts No. | Note Name of Parts = g Q' ty Ass':g.\ bly
E-1 GP-001644—-01 Upper Thread Trim Lever Shaft A g &= 1
E-2 |08-037SC-120D Screw (M6 X L6) A G & A UAH(M6 X L6) 2
E-3 | GP—001643—-01 Upper Thread Trim Lever A 1
E-4 CL-000031 Collar For Lever Shaft g = 78 2
E-5 SC-0105-7500 Screw (M4 X L4) A = 7let TAJAH M4 X L4) 2
E-6 PN-000064 Lever Moving Pin For Upper Thread Trim | AHAFE #w 2% 2 1
E-7 SC-000164 Adjusting Screw For Moving Pin zZ= 9 A YA 1
E-8 SN-000033 Nut(M3.5 X P0.6) Zt= A A JAF Y E(M35XP0.6) 1
E-9 PN-000029 Lever Support Screw W A A] AR 1
E-10 | 08112SN-A001 Nut(M3 X P0.5) WA A YA} Y E(M3XP05) 1
E-11 GP-001645 Upper Thread Trim Lever Stopper AR Y A 2
E-12 | 20S049S-306H Stopper Nut(M5 X P0.8) AP W A& U E(M5XP0.8) 2
E-13 GP-001641 Cylinder Knuckle Ade Y& 1
E-14 PN-000028 Knuckle Pin vz 1
E-15 | 05-014C-1230 E-Ring( $4) U= 9 BE-2(33A $4) 1
E-16 GP-001642 Cylinder Support Plate For UTT AMARE A"y #| X9 1
E-17 | 02015SC-4113 Screw (M4 X 1.10) AP Ay AR5 TAUAHM4X L10) 2
E-18 GP-001968 UTT Air Cylinder A ofe] AT 1
E-19 [49A-003S-811H Air Cylinder Fitting ole] Algi] 3]E) 2
E-20 | 04-009C-3710 E-Ring E3 1




e
®
S
E
—
O
O
2
L
—
®
=
(o)
—

OIALE(01)

F1-18




SunLhtar

NOTE:

01—Long Trimmer
(2 AEE)
02— Short Trimmer

(B2 AHEY)

Ref.No.| Parts No. | Note Name of Parts = g Q' ty Ass':g.\ bly
F1-1 GP-001653-00 Cylinder Support Plate For LTT AR Al”ly =] X9 1
F1-2 | SC-0211-7500 Screw(M4 x L8) A Al A% 374 JAHMAXLS) 2
F1-3 | GP-001655-00 Cylinder Claw For LTT AL Al TE 1
Fl-4 | GP-001668-01 -01 | Fixed Mes Bracket TAW A Bl 1
F1-5 | SC-000197-00 -01 | Screw(M3X14) TA WA Bl TAUAHMIXLA)| 2
F1-6 GP-001663-00 -01 | Fixed Mes Setting Bracket TA W 2~ AlE B 1
F1-7 | SC-0132-7500 -01 | Screw(M3XL6) AW A Qe Bl ZAUAH (M3 XLE) 2
F1-8 | GP-001659-00 -01 | Lower Thread Guide Plate WA 7lel= I 1
F1-9 | SC-0126-3800 -01 | Screw(3/32” n=56, L=84) WA Fho|= o MAUAN(3/32" n=56, L=84) 2
F1-10 | GP-001656-00 -01 | Spring Plate For Fixed Mes(U) TR A~ A~z=F] (A 1
F1-11 | GP-001657-00 -01 | Spring Plate For Fixed Mes(D) aAM A Az (s} 1
F1-12 | GP-001658-00 -01 | Lower Thread Trim Fixed Mes ALY 1A WA 1
F1-13 | GP—001669-01 | -01 |Thread Nipper(U) AAzte] (A) 1
F1-14 | GP—001670—02 -01 | Thread Nipper(M) oooa@) 1
F1-15 | SC-000213-00 -01 | Screw(3/32” n=56, L.=>5.5) Alztol(F) TAYAH3/32" n=56, L=55)| 2
F1-16 | GP—001672—02 -01 |Thread Nipper(L) A zto] (3}) 1
F1-17 | SC-000199-00 -01 | Screw(M2x L4) Azto] TAAHM2 X L4) 2
F1-18 | SN-000034-00 -01 | Nut(M2) Azte] TAVE(M2) 2
F1-19 | PN-000065-01 -01 | Opener Pin LIEARR] 1
F1-20 | GP—001674—01 -01 | Low Thread Trim Arm 3ArE o 1
F1-21 | GP-001660-00 -01 | Opener Spring Plate o3y AxE 9 1
F1-22 | SC-000226-00 -01 | Screw(3/32” n=56) oy Az 3 TAYAH3/32" n=56) 2
F1-23 | GP-001677-01 -01 | Opener LIRAR 1
F1-24 | GP-001662-00 -01 | Stud Screw For Opener 22y thixrt 1
F1-25 | GP-001675-00 -01 | Lower Thread Trim Moving Mes SAFE T~ 1
F1-26 | SC-000217-00 -01 | Screw AR B AL 3
F1-27 | GP-001676-00 -01 | Lower Thread Retainer A 7}2) 7Y 1
F1-28 | SC-000275-00 -01 | Screw A (3/32” n=56, L.=32) 2A 7k ) AUAHA) (3/32° n=56, L=32) 1
F1-29 | SC-0125-5607 -01 | Screw B (3/32” n=56, L=22) A7) 2AYAHB)(3/32" n=56, L=22) 1
F1-30 | GP-001665-00 Bushing For LTT Lever Arm AP #e o 24 1
F1-31 | SC-0152-1800 Serew(3/32” n=56) A d ok A TAVAK3/32" n=56) 2
F1-32 | GP-001667-00 -01 | Lower Thread Trim Lever Arm A dy oF 1
F1-33 | SC-0211-7500 -01 | Screw(M4 X L8) A e F A UYAHM4XLS) 1
F1-34 | GP-001661-00 -01 | Lower Thread Trim Return Spring AR BBl A= 1
F1-35 | GP-001666-00 -01 | Return Spring Holder For LTT(A) AL 2"l A Ael(A) 1
F1-36 | SC-0125-5607 -0l | Screw(3/32" n=56) s R AT A o] (A) TAVAHE/32" n=56) 1
F1-37 | GP-000348-00 -01 | Return Spring Holder For LTT(B) 3lAbE 2"l A= Aol(B) 1
F1-38 | AS-000344-00 -01 |LTT Link Lever N S A 1
F1-39 | GP-001664-00 Stud Screw For Link Lever o P o= I S = A B PN S 1
F1-40 | 05016SN-1211 Nut(M4) sHAHE W SuAb Y E(M4) 1
F1-41 | SC-000198-00 Screw (M3 X L5) A g3 g AEs TAHYRHMIXLS) 2
F1-42 | GP-001673-01 -01 | Lower Thread Trim Cover Plate AFE AW 2 1
F1-43 | 01S084S-306H -01 | Screw(11/64” n=40) Ak AW 3k TAYAH11/64" n=40) 2
F1-44 | GP-001969-00 LTT Link Air Cylinder BIALAE ollo] AT 1
F1-45 | 49A003S-811H Air Cylinder Fitting A oo AU g A 1
F1-46 | 49A015S-811H Air Cylinder Fitting B olo] Al ¥E] B 1
F1-47 | GP-002376-00 Cylinder Auto Switch Ay 0 E A9x 1
F1-48 | 01-017W-1600 Washer TAAL 9hA 2
F1-49 | WS—-000092—01 Thread Nipper(U) Washer Alztel (A)) <44 1




Lower Thread Trimmer(02)
OIALE(02)

& _




SunLhtar

NOTE:

01—Long Trimmer
(2 AEE)
02— Short Trimmer

(B2 AHEY)

Ref.No.| Parts No. | Note Name of Parts = g Q' ty Ass':g.\ bly
F2-1 GP-001802-00 -02 | Moving Mes Driving Cam Zu 2~ FE57 1
F2-2 | GP-001803-01 -02 | Moving Mes(L) R ENED) 1
F2-3 | GP-001804-00 -02 | Lower Thread Retainer(B) =A7AN (B) 1
F2-4 | SC-000273-00 -02 | Screw(3/32” n=56, L=2) AA7 )N (B) 2AWAKS/32" n=56, L=2) 2
F2-5 | GP—001805-02 | 02 |Moving Mes(R) Sl ($) 1
F2-6 GP-001806-00 -02 | Stud Screw For LTT Moving Mes &AL T A~ whupab 1
F2-7 | 05016SN-1211 -02 | Nut(M4) A FH A Shal Y E(MY) 1
F2-8 | WS-000055-00 -02 | Wave Washer For Moving Washer | 2~ 93 9bA 1
F2-9 | GP-001807-00 -02 | Moving Mes Support | 2~ A 1
F2-10 | SC-000217-00 -02 | Screw(1/8” n=40) Zu| A A g HYAH1/8" n=40) 2
F2-11 | GP-001808-00 -02 | Moving Mes Driving Spring(L) S|~ 2y AxE () 1
F2-12 | GP-001809-00 -02 | Moving Mes Driving Spring(R) Fulx 2t Az (S 1
F2-13 | GP-001810-00 -02 | Base For LTT Link Lever SAFE = g W o)A 1
F2-14 | 09018SC-8118 -02 | Screw(M4 X L6) AR = W o) & HUAHM4AXL) 2
F2-15 | GP-001665-00 Bushing For LTT Lever Arm AP #e o 24 1
F2-16 | SC-0152-1800 Screw(3/32" n=56) A d o A TAVAK3/32" n=56) 2
F2-17 | GP-001811-00 -02 | Lower Thread Trim Lever Arm A1 @B 9H(B) 1
F2-18 | SC-0211-7500 -02 | Screw(M4 X L8) Ak Hw H(B) TAYAHMAXLS) 1
F2-19 | AS-000305-00 -02 | LTT Link Lever(Ass' y) AL 2= W (B) 1
F2-20 | GP-001664-00 Stud Screw For Link Lever o P o= I S = A B PN S 1
F2-21 | 05016SN-1211 Nut(M4) sHAHE AW Sl Y E(M4) 1
F2-22 | SC-000198-00 Screw (M3 X L5) MY g3 g Axs TAYAHMIXLS) 2
F2-23 | GP-001814-00 -02 | Lower Thread Trim Cover Plate(B) 3AE Aw ZH(B) 1
F2-24 | 04005MC-3123 -02 | Screw(M4 X L5) Ak AW 2H(B) TAVAHMAXLS) 2




Zigzag
XX




SunLhtar

Ref.No.| Parts No. | Note Name of Parts = g Q' ty Ass':g.\ bly
G-1 GP-001221-00 Zigzag Fork AT 23 1
G-2 PN-000034-00 Support Pin For Zigzag A2 =3 XA A 1
G-3 WS-000032-00 Washer For Zigzag Fork Support Pin | A2 2 =3 =] A| I 214 1
G-4 | SN-0112-1230 Nut(M8 X P1.25) A2 £3 AAF YE (M8XPL25) 1
G-5 GP-001214-00 Zigzag Connecting Rod Ass'y AT AAZR=(x) 1Set
G-5-1 | GP-002372-00 Zigzag Connecting Bar A1 9472 % 1
G-5-2 | BR-000057-00 Rod End Bearing Fx ol= we]& (JMC “JET-5R") 2
G-6 | 20S0495-306H Connecting Bar Nut(M5) 972 ¥ HdE(MS5) 2
G-7 GP-001216-00 Stud A For Zigzag Crank A2 FZA A T AF A 1
G-8 | SN-0102-3800 Nut(M6 X P1) A2 ZAA Ak A YE (M6XPI) 2
G-9 GP-001219-00 Crank For Zigzag A1 A= 1
G-10 | SC-0108-2350 Screw (M6 X 1.20) R 22 == HUAF (M6 X L20) 1
G-11 GP-001217-00 Stud B For Zigzag Crank A2 2 z== = Al B 1
G-12 | SN-0102-3800 Nut(M6 x P1) AIA 2 23 ik B YE  (M6XPI) 1
G-13 | 05-026W-300G Stud B Washer A2 =AW= Al B ok 1
G-14 | PN-000033-00 Eccentric Pin For Zigzag A2 AA J 1
G-15 | GP-001211-01 Plate For Needle Bar Adjusting Ass'y | Hbsd 1% 2 3H(%) 1
G-16 | GP-001215-02 Rocker Shaft For Zigzag AT 85 1
G-17 | GP-001218-00 Spacer For Zigzag Crank A2 2 Z = 25 o)A 1
G-18 | GP-001220-00 Zigzag Crank Shaft Bushing A2 AR T BA] 1
G-19 | SC-0317-2700 Screw(15/64” n=28 ) A2 aRa% 34 A4 (15/64" n=28 ) 1
G-20 | GP-001164-00 Collar For Zigzag Crank Shaft A a1 =z =33 71 1
G-21 | 15039SC-4113 Screw (M3 X L15) A2 1 ZPAZ HAF (M3XLI5) 1
G-22 | GP-001213-00 Zigzag Lever A A 2 1
G-23 | GP-001212-00 Zigzag Clamp A2A 7 S = 1
G-24 | SC-0298-7500 Screw (M3 X L12) A2 F¥= HAJA (M3xL12) 1




Needle Bar Rocking
Hi=Ol 2T




SunLhtar

Ref.No.| Parts No. | Note Name of Parts = g Q' ty Ass':g.\ bly
H-1 | GP-001202-00 Needle Bar Rocking Motor Base s 3% =E o)A 1
H-2 | SC-0108-2350 Screw (M6 X 1.20) RE] W) o) FHUFAH(M6 X 1.20) 4
H-3 MO-000003-00 Needle Bar Rocking Motor s 3% 2E 1
H-4 | SC-0162-5607 Screw (M5 X L15) 2B HUAH(MS X P15) 4
H-5 10-020W-2700 Washer TAFAL 24A 4
H-6 GP-001207-00 Needle Bar Rocking Pulley Ass’y vlsd 3% (%) 1
H-7 | SC-0317-2700 Screw(15/64” n=28) whsd 3% Z2] FuAH15/64" n=28) 2
H-8 GP-001203-00 Needle Bar Rocking Idler Pulley s 3% olo| & & 2
H-9 | BR-000052-00 Idler Pulley Bearing ool &) Z2] w3 (6000ZZ) 2
H-10 | RI-000031-00 C-Ring( $ 26) ofo] 58 £ C-3J (426 THE) 4
H-11 | 22-010A-Z001 C-Ring( ¢ 10) olo] 5] Z7] C-H(410, F8) 2
H-12 | GP-001210-01 Idler Bracket(D) Assy ofe] &8 Bl (%) (3h) 1
H-13 | 02015SC-4113 Screw (M4 X 1.10) olo] 58 Bl FH AN M4 XLI10) 2
H-14 | 01-017W-1600 Washer HUAl 94 2
H-15 | GP-001209-01 Idler Bracket(U) Assy ofel &8 HEl(=)(A) 1
H-16 | 02015SC-4113 Screw(M4 X L10) olo] =8 HabAl HUAH(M4XLIO0) 2
H-17 | 01-017W-1600 Washer AL g4 2
H-18 | AS-000267-00 Needle Bar Rocking Shaft Ass’y vlsd 3% =(x) 1
H-19 | GP-001204-00 Needle Bar Rocking Shaft ey s = 1
H-20 | GP-001206-00 Needle Bar Rotation Pulley (D) =t 3% g (3h) 1
H-21 | Br-000062-00 Needle Bar Rocking Shaft Bearing(D) | ¥l 3% & o] g (3})(620122P5) 1
H-22 | GP-001205-00 Needle Bar Rotation Pulley (U) vlsd 3% A 1
H-23 | 15105SC-4113 Screw(M4 X L15) Bhst 3% Z2)(A) FUAH(M4XLIS) 1
H-24 | WS-000030-00 Needle Bar Rotation Pulley (U) Washer |8¥l&d] 3% Z|(A) ¢4 1
H-25 | 07S122S-306H Needle Bar Rocking Shaft Collar s 3% 9 = e 1
H-26 | SC-A550-4517 Screw(1/4” n=40) 7ket FUAH(1/4” n=40) 2
H-27 | BR-000051-00 Needle Bar Rocking Shaft Bearing(U) | B} 3% = ) o]= (A}) (6001ZZNR) 1
H-28 | BE-000014-00 Needle Bar Rocking Timing Belt vls 3% glo|n] WlE 1
H-29 | BE-000015-00 Looper Base Rocking Timing Belt 23 oA 3 Z Elo|n] HIE 1
H-30 | 15-027A-2070 Needle Bar Rocking Sensor vlsd 3% AA (=) 1
H-31 | GP-001208-01 Sensor Bracket AA Bl 1
H-32 | SC-0211-7500 Screw(M4 X 1.8) A Bk AR M4 X LS) 2
H-33 | 01-017W-1600 Washer A} ghA 2




X-Y Feed
X-YOI&

1-27
1-25

1-26 K
1-27 S




SunLhtar

Ref.No.| Parts No. | Note Name of Parts = g Q' ty Ass':g.\ bly
I-1 GP—-001141-04 X-Y Feed Base X=-yQOo ooo 1
-2 GP-001143-00 Feed Base Cover(L) ol wl ol AW (H) 1
-3 GP-001142-00 Feed Base Cover(R) o] o] AW (%) 1
14 SC-0119-7600 Screw(11/64” n=40) Aw FAH(11/64” n=40) 12
I-5 GP—001139-01 X-Motor Base X-2E wo]x 1
1-6 SC-0108-2350 Screw (M6 X 1.20) 2E # o)A TAUAHME X L20) 3
1-7 MO-000001-00 X-Feed Motor X-o]4& RE 1
I-8 02015SC-4113 Screw(M4 X L10) 2E ZAYAHM4 X 1L10) 4
1-9 01-017W-1600 Washer TAGA} 944 4
I-10 | 05-003A-300G X-Driving Gear X-F-% 7]¢] 1
I-11 | SC-0317-2700 Screw(15/64” n=28) F5 7)o FAH(15/64" n=28) 2
1-12 GP-001103-02 X-Driven Gear(Ass'y) X-000o00@) 2
I-13 | SC-0317-2700 Screw (15/64” n=28) X-Z%7]0] H}AH(15/64" n=28) 4
I-14 GP-001097-01 X-Driven Gear Shaft X-FX7]o] &= 1
I-15 | 20-025A-5030 Bearing Z%71e] & w13 (600127) 2
I-16 | 20-026C-5030 C-Ring( ¢ 28) 227 & - ($2W)-THE 2
1-17 | GP-001101-00 X-Feed Rack Gear X-o]4 @ 7]o] 2
I-18 | SC-0162-5607 Screw (M5 X L15) X-o]4 & 7]o] HUAHM5XLI5) 4
I-19 | GP-001106-00 X-Feed Guide Shaft A X-o]& 7le]l= & A 1
1-20 | 15105SC-4113 Screw (M4 X L15) Zbel= & A FAHM4AXLIS) 4
I-21 | 01-017W-1600 Washer Ztol= & A HuUAl oA 4
1-22 | GP-001104-00 X-Feed Guide Shaft B X-o]4 7le]= & B 1
1-23 | SC-A308-5607 Screw (1/4” n=40) X-0]4 7}o]= & B FUAH1/4" n=40) 2
1-24 | BR-000054-00 X-Feed Liner Bush X-o]4 glye] RA(LMI12) 4
I-25 20-028A-300G Liner Bush Stopper o] B#A A& 5
1-26 | SC-000189-00 Screw (M3 X L6) 255 HYAHM3XL6) 5
1-27 11-016W-2700 Spring Washer HUAl A~z 9l A 5
1-28 | 15-027A-2070 X-Feed Sensor X-o]4% AA (=) 1
1-29 GP-001102-00 X-Feed Sensor Bracket X-o]& AA BA 1
I-30 | SC-0211-7500 Screw (M4 X L8) X-o]4 Al Bl HAHM4AXLS) 2
1-31 | GP-001140-00 Y-Motor Base Y-R2E #o]x 1
I-32 | SC-0108-2350 Screw (M6 X L.20) 2E Wo]A FYFAH(M6 X L.20) 4
I-33 | MO-000002-00 Y-Feed Motor Y-¢]% =E 1
I-34 | 02015SC-4113 Screw (M4 X L10) 2E TAAHM4XL10) 4
I-35 | 01-017W-1600 Washer TAYAL o)A 4
1-36 GP—001100-01 Y-Driving Gear Y-F% 7] 1
1-37 SC—A308-5607 Screw(1/4" n=40) 00 00 000@/4" n=40) 2
1-38 GP-001099-02 Y-Driven Gear Y-0O0O Od 1




X-Y Feed
X-YOI&

1-27
1-25

1-26 K
1-27 S




SunLhtar

Ref.No.| Parts No. | Note Name of Parts = g Q' ty Ass':g.\ bly
I-39 | Sc-A308-5607 Screw(1/4" n=40) 00 OO0 O00(1/4" n=40) 2
1-40 | GP-001094-00 Y-Timing Pulley Shaft A Y-elo]n] £7] & A 1
I-41 | BR-000053-00 Bearing Y-eleo]®] Zg] &= w8 (1L-1680Z7) 4
1-42 | RI-000032-00 C-Ring( 4 16) Y-teloln] E2] = C-3H (416 THE] 4
1-43 | GP-001098-01 Y-Feed Timing Pulley Y-o]% Elol®] E¥] 2
I-44 | SC-A308-5607 Screw(1/4” n=40) Y-o]4 Z7] FHUAH1/4” n=40) 4
1-45 | BE-000016-00 Y-Feed Timing Belt Y-o]& Elol®] WE 1
1-46 GP—001108-03 Y-Feed Pulley Support Y-ol4 Z3g XA 1
1-47 | SC-0162-5607 Screw (M5 X L15) A Ao HUAHMS X L15) 2
1-48 | 10-020W-2700 Washer H AL oA 2
1-49 | GP-001092-01 Y-Timing Pulley Shaft B Y-gle]®] Z7 & B 1
1-50 | 06-020C-7400 E-Ring( $ 6) Y-elel®] Z2] = B E-(46) 1
1-51 SC-0162—-5607 Tension Adjusting Screw (M5 X 1.20) Y-o|4& glo|u] WlE A& 2A AN M5XL20) 3
1-52 | GP—000952—01 Y-Guide Shaft Y-7}ol= &= 1
1-53 | SC-0164-2700 Screw (M5) 7}ol= &= FHUAHMS) 2
I-54 | GP-001109-00 Y-Guide Shaft Holder Y-7lol= & &4 1
I-55 | BR-000055-00 Y-Feed Liner Bush Y-o]4 Yo RA(LMI0) 7
I-56 | 06-007C-1600 C-Ring( $ 19) E W= C-S($19)-F% 11
I-57 | GP—001107—02 Y-Feed Shaft Ass'y Y-ol% (%) 1
1-58 | 16059SC-2516 Screw (M6 X L14) Y-ol4 F(&) HAHM6XL14) 2
I-59 | 01-020W-2350 Spring Washer Y-old (&) HUAF 223 91A 2
1-60 | GP-001093-00 Y-Driving Shaft Holder Y-F% & o) 1
I-61 | 08062SC-4113 Serew (M5 X 1.20) Y-F% & #o] A IAHMS5XL20) 1
1-62 | GP-001096-00 Y-Timing Belt Spacer Y-glo]n] Wl E Ad] o)A 1
1-63 GP-001175-00 Y-Feed Sensor Plate Y-o]& AlA 1
1-64 | GP-001095-00 Y-Timing Belt Holder Plate Y-Ele]®] W E z}o]ut 1
1-65 | SC-0543-2302 Screw(11/64” n=40) Y-g}o|m] Wl E o]zt FHL}ak(11/64” n=40) 2
1-66 GP-001138-00 Y-Feed Shaft Holder(L) Y-ol&= EH(F) 1
I-67 | GP—001137—01 Y-Feed Shaft Holder(R) Y-o| &5 Eo($) 1
1-68 | GP-001105-00 Y-Feed Guide Shaft Y-o]& 7lolm & 2
1-69 | SC-0317-2700 Screw(15/64” n=28) Y-0]4 7lo]l= = FHuAH15/64" n=28) 4
I-70 | 15-027A-2070 Y-Feed Sensor Y-o|% AA (%) 1
I-71 GP-001176-00 Y-Feed Sensor Bracket Y-o]& AlA] B 1
1-72 | 02015SC-4113 Serew(M4 X L10) Bzl FHuAH(M4 X L10) 2
1-73 | 18015SW-3111 Washer Bzl HUal oA 2
1-74 | 01-011C-2350 Code Holder(5N) F= Z6(5N) 1
1-75 | SC-0365-3710 Screw(9/64” n=40) FZx Zv FHUAH9/64” n=40) 1




HJ
i
-

Q2
S
o.
)
w»
w
2
o.




SunLhtar

Ref.No.| Parts No. | Note Name of Parts = g Q' ty Ass':g.\ bly
J-1 GP—-000951-04 Link A For Cloth Opening Ass'y ooo oo A@) 2
J-2 GP—000953—-03 Link B For Cloth Opening Ass'y ooo oo B@) 2
J-3 SC—000537—-00 Link Stud Screw(11/64” n=40) g3 sha)l (11/64” n=40) 4
J-4 10-010W-7507 Washer = il obA 4
J-5 GP-000956-00 Cylinder For Cloth Opening Adg Ay 2
J-6 SC-000170-00 Cylinder Fix Screw A IAYAH(MS5 X 125X H3.5) 4
J-7 10-020W-2700 Washer Al IAGAL 244 4
J-8 49A015S-811H Cylinder Hose Nipple Ay 34 YE 2
J-9 GP-000957-00 Cylinder Shaft Ass'y Al &=(x) 2
J-10 SC-0164-2700 Pin Fixed Screw (M5) 7 FHYAHM5) 2
J-11 RI-000029-00 Cylinder Shaft Rubber Packing Ay &= 313 97) 2
J-12 GP-000954-00 Return Spring For Cloth-Opening Ady B9 ~x=g 1
J-13 GP-000961-00 Stopper Plate For Cylinder Ay AEH 4
J-14 | SC-0543-2302 Screw (11/64” n=40) Ay 283 1AYAH11/64" n=40) 8
J-15 10-020W-2700 Washer TAYAL A 8
J-16 15105SC-4113 Stopper Screw A(M4 X 1.15) 259 YA A(M4xL15) 2
J-17 11029SC-4113 Stopper Screw B(M4 X 1.20) 259 YA} B(M4x1.20) 2
J-18 05016SN-1211 Nut (M4) 259 YA} Y E(M4) 4
J-19 GP-000955-00 Stopper For Cover Plate AT AEH 2
J-20 SC-0543-2302 Screw (11/64” n=40) 259 FHUAH(11/64" n=40) 2
J-21 GP-000964-00 Cover For Presser Plate =23 An 2
J-22 GP-000965-00 Stud Screw For Presser Plate Cover(11/64” n=40) | 353 AW wh}AH(11/64” n=40) 2
J-23 | WS-000059-00 Bahd Washer shpAl b (H=9kA) 2
J-24 GP-001967-00 Presser Plate Air Cylinder 53 Air Cylinder 2
J-25 05A040S-811H Air Cylinder Fitting 53 Air Cylinder itting 2
J-26 | GP-000970-00 Cylinder Support Shaft Ay AR = 2
J-27 | 8C-0164-2700 Screw (MS5) A2 % FHFAHMS) 2
J-28 GP-000969-00 Clamp Cylinder Rod Zx Ay 2 2
J-29 PN-000028-00 Pin For Cylinder Rod Ay 2= ¥ 2
J-30 05-014C-1230 E-Ring( ¢ 4) Ay 2= 9 E-3(3A7 ¢4) 2
J-31 GP-000972-00 Spring Hook For Presser Plate(L) =2 Ao (F) 1
J-32 | GP-000973-00 Spring Hook For Presser Plate(R) FET Az Ao ($) 1
J-33 GP-000971-00 Return Spring For Presser Plate 29 By A= 2
J-34 | GP-000968-00 Clamp Driving Lever FYx I H{y 2
J-35 | SC-0307-1230 Screw (3/16” n=32) 9= 5 g HUAH(3/16” n=32) 2
J-36 | GP-000966-00 Shaft For Clamp Driving Lever Yz IE gy &= 2
J-37 GP-000967-01 Clamp Lever B Z9 < 4 B 2
J-38 SC-0307-1230 Screw (3/16” n=32) Z9x ¥ B FHUAH3/16” n=32) 2
J-39 GP-000962-00 Guide Plate A Ztol= I A 4
J-40 GP-000963-00 Guide Plate B 7}ol= % B 1
J-41 SC-000191-00 Guide Plate Screw(M3XL6) 7hel = g FHAHM3 X L6) 11
J-42 01-009R-2700 Code Holder (6N) F= EH(6N) 1
J-43 SC-0543-2302 Screw (11/64” n=40) Fe Ev FAAH(11/64” n=40) 1




Presser Plate(01)

TS -




SunLhtar

NOTE:

01—Long Trimmer
(2 AEE)
02— Short Trimmer

(B2 AHEY)

Ref.No.| Parts No. | Note Name of Parts s | Q' ty Ass;g.\ bly
J1-44 GP-000985 Cover Plate(R) A2 ($) 1
J1-45 |  GP-000991 Cloth Guide(R) A 7hel =($) 1
J1-46 | SC-000186 Screw For Cloth Guide(9/64” n=40) | & 7}e]= FHAH9/64” n=40) 2
J1-47 | GP-000986 Needle Plate(R) AR ($) 1
J1-48 | SC-000191 Screw For Needle Plate(M3X L6) AH($) FH A M3 X L6) 4
J1-49 | GP-000974 Cover Plate(L) AW (F) 1
J1-50 | GP-000984 Cloth Guide(L) A 7ol =(F) 1
J1-51 | GP-000977 Needle Plate(L) A2 (F) 1
J1-52 |  GP-000975 Slide Block For Cloth Opening HYg3 &glolm B= 2
J1-53 GP-000976 Cover For Slide Block Zelol= B2 Ay 2
J1-54 | SC-A121-8677 Screw (3/32" n=56) &etole &5 AW FAK3/32" n=56) 4
J1-55 | GP—000980-01 Shaft Holder For Clamp Lever Shaft |ZxZ W = &t 2
J1-56 | SC-0179-3710 Screw (11/64” n=40) Y= gu &= B FHUAH11/64" n=40) 4
J1-57 | GP—000981—-01 Shaft For Clamp Lever 2= ] = 2
J1-58 | 058005S-306H G-Ring ( $5) 2= Gy = G-H(ZHAA $5) 2
J1-59 | GP-000989 Clamp Lever(R) ZU= (%) 1
J1-60 | SC-0164-2700 Screw (M5) FA=Z G (%) FrhAH(M5) 2
J1-61 GP-000990 Clamp Arm(R) W= M ($) 1
J1-62 | 01S112S-306H Screw (M5 X L15) ZY = oF HAHMSXL15) 1
J1-63 |  GP-000987 Clamp (R) FHZ($) 1
J1-64 GP-000988 Work Clamp Plate(R) FH=Z H($) 1
J1-65 | GP-000982 Clamp Lever(L) Z = A (FH) 1
J1-66 | SC-0164-2700 Screw (M5) = A4 (F) HAHMS) 2
J1-67 |  GP-000983 Clamp Arm(L) Z= H(H) 1
J1-68 | 01S112S8-306H Screw (M5 X L15) Zz oF FHAHMS5XL15) 1
J1-69 |  GP-000978 Clamp (L) FH=() 1
J1-70 |  GP-000979 Work clamp Plate(L) Y= H(H) 1
J1-71 PN-000029 Pin For Work Clamp Support (M3) | 2332 #]x] 2 (M3) 2
J1-72 | WS-000060 Band Washer ZY= A2 A FACH=A) 2
J1-73 | 081128N-A001 Nut (M3) FH=Z A2 7 HE(M3) 2




Presser Plate(02)
SEM(02)




SunLhtar

NOTE:

01—Long Trimmer
(27 AHEH)

02— Short Trimmer
(B2 AHEE)

Ref.No.| Parts No. | Note Name of Parts s | Q' ty AsshekT bly
J2-44 | GP-001700-00 Cover Plate(R) A T($) 1
J2-45 | GP-000991-00 Cloth Guide(R) A 7hel=(%) 1
J2-46 | SC-000186-00 Screw For Cloth Guide(9/64” n=40) |3 7}e]= #H1}AH(9/64” n=40) 2
J2-47 | GP-001689-00 Needle Plate L3(R) ADL3($) 1
J2-48 | SC-000191-00 Screw(M3 X L6) A2 ($) FHAHM3XL6) 4
J2-49 | GP-001699-00 Cover Plate(L) A (F) 1
J2-50 | GP-000984-00 Cloth Guide (R) A 7hel=(F) 1
J2-51 | GP-001690-00 Needle Plate L3(L) AR13(FH) 1
J2-52 | GP-000975-00 Slide Block For Cloth Opening APy gz B= 2
J2-53 | GP-000976-00 Cover For Slide Block LElol= B AW 2
J2-54 | SC-A121-8677 Screw (3/32" n=56) Zelol= B2 AW HAH(3/32" n=56) 4
J2-55 | GP-000980-00 Shaft Holder For Clamp Lever Shaft(R)| 2 ¥ = & (%) 1
J2-56 | GP-000981-00 Shaft For Clamp Lever(R) = 4y ‘—‘1‘(—1‘) 1
J2-57 | 05S005S-306H G-Ring ($5) ZAZ Y & G-Y (XA $5) 1
J2-58 | GP-000989-00 Clamp Lever(R) ZY= (L) 1
J2-59 | SC-0164-270 Screw (M5) FA=Z Hw (%) HAHMS) 2
J2-60 | GP-001691-00 Clamp Arm(R) FY =z (%) 1
J2-61 | 01S112S-306H Screw (M5 X L15) Za = gF FUAHMS5XL15) 1
J2-62 | GP-001695-00 Clamp L3(R) FA = 1L3($) 1
J2-63 | PN-000029-00 Pin For Work Clamp Support(M3) FY= A A(M3) 2
J2-64 | WS-000060-00 Band Washer Zaxz 2z 39 4N =elA) 2
J2-65 | 08112SN-A00L Nut (M3) FAZ A A LJE(M3) 2
J2-66 | GP-001688-00 Shaft Holder For Clamp Lever(L) = fy = 2o(FH) 1
J2-67 | SC-0179-3710 Screw(11/64” n=40) ZE 2 g & Eo HYAH11/64" n=40) 4
J2-68 | GP-001685-00 Shaft For Clamp Lever(L) A= HGy =7 1
J2-69 | 055005S-306H G-Ring (¢5) Y= 4y = G- (A ¢5) 1
J2-70 | GP-000982-00 Clamp Lever(L) Y= #Hu(H) 1
J2-71 | SC-0164-2700 Screw (M5) FH = f4w(3}) HAHMS) 2
J2-72 | GP-001692-00 Clamp Arm(L) A= H(FH) 1
J2-73 | 01S112S-306H Screw (M5 X L15) FY = gt FHAH(M5 X L15) 1
J2-74 | GP-001694-00 Clamp L3(L) A= 13(x7) 1
J2-75 | GP-001693-00 Arm For Sub Clamp Rz FI= 9 1
J2-76 | GP-001687-00 Rubber Cap For Sub Clamp Arm Bz 9= o 317 upyj 1
J2-77 | GP-001684-00 Sub Clamp Arm Retrn Spring Rz FI= oF By Ax 1
J2-78 | GP-001696-00 Holder For Sub Clamp Arm Bz FI9= 9 I 1
J2-79 | GP-001686-01 Sub Clamp Arm Holder Shaft Bz F9= 9 3 = 1
J2-81 | SC-000165-00 Stopper Screw(1/8” n=40) 253 YAH1/8" n=40) 1
J2-82 | SN-0103-2700 Nut(1/8” n=40) 253 YAF Y E(1/8” n=40) 1
J2-83 | GP-001697-00 Clamp Link Ass'y = BA(x) 1
J2-84 | GP-001592-00 Fix Stud screw(11/64” n=40) A= g3 34 ThbA(11/64" n=40) 1
J2-85 | SN-0101-1600 Nut(11/64” n=40) Al Y E(11/64” n=40) 1
J2-86 | GP-001753-00 Stud Screw For Roller(M4) £ shirH(M4) 1
J2-87 | 05016SN-1211 Nut =8 hiAl Y E(MY) 1
J2-88 | GP-001752-00 Clamp Link Roller ZUx g7 288 1
J2-89 | GP-001698-00 Cylinder Support Ass'y Algde] A2 g (%) 1
J2-90 | SC-A174-1230 Screw (11/64” n=40) A A A 2AYAH11/64" n=40) 2
J2-91 | GP-002147-00 Sub Clamp Air Cylinder Bz FZ Air Cylinder 1
J2-92 |49A-003S-811H Air Cylinder Fitting Air Cylinder Fitting 2
J2-93 | GP-001641-00 Sub Clamp Cylinder Knuckle Rz FH= Ay vF 1
J2-94 | PN-000028-00 Cylinder Knuckle Pin Al Y= 9 1
J2-95 | 05-014C-1230 E-Ring( $4) AN Y 9 E-H(EA 44) 1
J2-96 | 02015SC-4113 Screw (M4 X 1.10) RzIY= oF wAIAH(M4XL10) 1
J2-97 | CL-000118-00 Collar v & s} 1
J2-98 | SC-0105-7500 Screw (M4 X L4) 7bet BAAH(M4 X L4) 2




Cutter
HE




SunLhtar

Ref.No.| Parts No. | Note Name of Parts = g Q' ty Ass':g.\ bly
K-1 GP-000994 Cutter Lever AH 94 1
K-2 GP-000995 Hammer Presser A 2 1
K-3 SC-000090 Set Screw For Hammer Presser Plate | 3™ &3 1A AH(MS5) 1
K-4 GP-002111 Needle Roller( ¢ 4 x 1.25) e =23 v JE S ($4XL25) 1
K-5 GP-000996 Spring Hook AxE Aol 2
K-6 GP-002112 Needle Roller( ¢ 3Xx1.11.8) A 24 Us S8 ($3%xLI1L8) 1
K-7 GP-000997 Cutter Lever Shaft AE g = 1
K-8 | SC-0317-2700 Screw(15/64” n=28) A # = FHAH(15/64” n=28) 1
K-9 SC-000091 Support Screw(M14 X P1.5) A] A Y AH(M14 X P1.5) 2
K-10 SN-000032 Nut(M14 X PL5) A A AL A E(M14 X P1.5) 2
K-11 GP-000998 Link A =AY 1
K-12 GP-000999 Link Shaft C g3 = C 1
K-13 | SC-0317-2700 Screw(15/64” n=28) = = ¢ FYAH15/64" n=28) 1
K-14 GP-001000 Link C = C 1 m
K-15 | GP-001001-01 Link Shaft B q=3 =B 1
K-16 | SC-0317-2700 Screw(15/64” n=28) H3 = B HYAH15/64" n=28) 1
K-17 GP-001002 Link Shaft A U3 = A 1
K-18 | SC-0317-2700 Screw(15/64” n=28) 23 &= A FAH15/64" n=28) 1
K-19 GP-001971 Cutter Air Cylinder €] Air Cylinder 1
K-20 GP-002113 Cutter Air Cylinder Fitting €] Air Cylinder Fitting 2
K-21 GP-001004 Cutter Cylinder Rod A Ady 2= 1
K-22 GP-001003 Cylinder Rod Shaft Ay 2= = 1
K-23 | SC-0101-3710 Screw(15/64” n=28) ARy £= & FHAH15/64" n=28)| 1
K-24 GP-001005 Cutter Cylinder Support Shaft A A=y 2% & 1
K-25 | SC-0317-2700 Screw(15/64” n=28) Ay 2 A] &= HAAH15/64" n=28) 2
K-26 CL-000019 Cutter Shaft Collar A &= 71t 2
K-27 | SC-0317-2700 Screw(15/64” n=28) A & 7t} AIAH(15/64" n=28) 4

NOTE:
K—28 | GP—001019-01 -01 |Hammer-26mm & 7 -26mm 1

01—Long Trimmer

(Z AFEd) K-29 | GP—001701-01 -02 | Hammer-S20mm 3} ™ -S20mm 1

02— Short Trimmer

(B2 AHEY) K-30 | GP-001007 Cutter Bracket Ael el 1
K-31 GP-002114 Needle Bearing Roller( ¢ 4 X 1.15) 7€) B2}l Needle Bearing Roller( ¢ 4XL15) 1




Cutter
HE




SunLhtar

Ref.No.| Parts No. | Note Name of Parts = g Q' ty Ass':g.\ bly
K-32 |49A-003S-811H Cutter Bracket Air Fitting Ae B2l Air Fitting 1
K-33 GP-001008 Cutter Holder AE Fol 1
K-34 | 01S112S-306H Screw(MS5 X L15) AE] #Fo] HIAHMS5 X L15) 1
K-35 GP-001009 Cutter Stopper Plate A ~=3 I 1
K-36 | SC-0132-7500 Screw (M3 X L3.8) 259 3 HAH(M3XL3.8) 1
K-37 | 02015SC-4113 Cutter Bracket Screw A(M4XL10) AE BEbAl FUALA(M4 X L10) 1
K-38 | 06025MC-7113 Cutter Bracket Screw B(M6XL.25) A BebAl FUAB(M6 X L25) 1
K-39 | 49A0085-811H Cutter Bracket Screw C(M5XL10) A Bkl HUAHC(MS X L10) 2
K-40 GP-001010 Cutter-38mm Z1E]-38mm 1
K-41 GP-001011 Cutter Sensor Plate A AA T 1
K-42 | SC-0543-2302 Screw(11/64” n=40) AA - HUAR11/64" n=40) 2
K-43 | 07-011W-1230 Spring Washer AA I A~z oA 2
K-44 | 15-027A-2070 Cutter Sensor(Ass’y) A AA (=) 1
K-45 - Screw(M3) e AAM FFAH(M3) 1
K-46 GP-001012 Cutter Sensor Bracket HAE AA B 1
K-47 | SC-0211-7500 Screw(M4 X L8) Bl HUAH(M4AXLS) 2
K-48 GP-001013 Return Spring For Cutter Lever A v B9 Ax=F 1
K-49 GP-001014 Cutter Adjusting Plate AE =3 1
K-50 | 02015SC-4113 Screw (M4 X 1.10) A 24 FAHM4 X L10) 1
K-51 SC-000092 Cutter Adjusting Screw AE =& YAHM4) 1
K-52 GP-001015 Cutter Bracket Guide AE Bl 7lel= 1
K-53 | 02015SC-4113 Screw (M4 X L10) A Bl 7bol= HUAHM4AXL10) 2
K-54 GP-001016 Cutter Pipe(Ass’y) A" Io]=(x) 1
K-55 | SC-0543-2302 Screw(11/64” n=40) AE ho|= H1}AH(11/64" n=40) 2
K-56 | GP-001017-01 Cutter Lever Cover A = A 1
K-57 | 10-065A-9577 Code Holder(3N) F= Z5(3N) 1
K-58 | 02015SC-4113 Screw (M4 X L.10) F A M4 X L10) 1




L Double Chain Stitch Looper
o|T T




SunLhtar

Ref.No.| Parts No. | Note Name of Parts = g Q' ty Ass':g.\ bly
L-1 GP-001447-04 Looper Base £ o] A 1
L-2 | BR-000050-00 Bearing 73 | o]~ o] (6003ZZNR) 2
L-3 GP-001719-00 Looper Base Rotation Pulley 23 wo|A 3T g 1
L4 SC-0215-1230 Screw(9/64” n=40) 239 o)A 3E g TAYAHI/64" n=40) 1
L-5 GP-001150-00 Looper Driving Shaft 2y LT 1
L-6 GP-001164-00 Clamp For Looper Driving Shaft 23 T 22 S99z 1
L7 | SC-0298-7500 Screw (M3 x L12) =5 782 22 Zdz 7A}AHMIXLI2) 1
L-8 GP-001157-00 Spreader Link Shaft Ass'y 2z {3 (%) 1
L-9 GP-001148-00 LS-Slide Guide LS-&gle]= Jlol= 1
1-10 | SC-000189-00 Screw (M3 X L6) LS-&eo| = 7}o| = TAAH( M3 X L6) 3
L-11 GP-001396—-01 Clamp For Looper Link o0 oo ooo 1
L-12 | SC-000209-00 Screw (M5 X L12) 2y Y= FY =z A JAHM5XLI2) 1
L-13 | GP-001471-05 Drive Link For Looper 00 oo oo 1
L-14 | GP-001403-00 Stud Screw For Looper Link 23 g3 At 2
L-15 | GP-001405-01 Roller Foe Looper Link Stud 23 g3 thixl 29 2
L-16 | GP-001395-01 Base For Spreader Link 0000 0o ood 1
L-17 | SC-000209-00 Screw (M5 X L12) 2z g3 wo]A TAYAHMEXLI2) 1
L-18 | GP-001160-05 Link For Spreader Cam gooo o oog 1
L-19 | GP-001166-00 Stud Screw For Spreader Cam Link(A) | 2Z# v A = whpal(A) 1
L-20 | GP-025327-00 Roller Screw For Spreader Cam Link oooo o oo oo 1
L-21 | GP-001161-00 Stud Screw For Spreader Cam Link(B) | 2= v] 74 8= th}iH(B) 1
L-22 GP-001163-00 Spreader Compression Spring 2z ¢t A= 2
L-23 | GP-001169-00 Guide For Spreader Compression Spring | 22| v] ¢} AxE rlo]= 2
L-24 GP-001147-00 Holder Support Shaft E A=A = 1
L-25 | 06060MC-4517 Screw (M6 X L6) 29 AR = THIAHMEXL6) 1
L-26 | GP—001397-02 Spreader Driving Cam A2z Y FE A 1
1-27 | GP—001472-01 Ls Holder Bracket LS &t BgdA 1
L-28 | GP-001225-00 Looper(L) =3 (x) 1
L-29 | GP-001224-00 Looper(R) F3 (%) 1
L-30 | SC-000225-00 Screw (M2.6 X P0.45) 23 TAJAHM2.6 X P0.45) 2
L-31 | GP-001223-00 Spreader(L) 2=z v () 1




L Double Chain Stitch Looper
o|T T




SunLhtar

Ref.No.| Parts No. | Note Name of Parts = g Q' ty Ass::'i bly
1-33 | GP-001473-01 Spreader Stopper(L) 2z 259 (F) 1
L-34 | GP-001474-01 Spreader Stopper(R) 2=y AR () 1
L-35 | SC-000225-00 Screw (M2.6 X P0.45) 224y 288 TAHYAHM2.6 X P0.45) 2
L-36 | GP-001399-00 Needle Guide Hls 7= 1
L-37 | SC-0132-7500 Screw (M3 X L6) vl 7l g AYAH M3 X L6) 1
L-38 | GP-001402-00 Needle Guide Support Hls 7= XA 1
L-39 | SC-000189-00 Screw (M3 X L6) vl 7le AR A YAH M3 X 16) 2
L-40 | GP-001145-00 Needle Guide Support Spring(L) Hls 7t= A A Y A= (F) 1
L-41 | GP-001146-00 Needle Guide Support Spring(R) vl 7t XA A2 ($) 1
L-42 | GP-001483-00 Looper Thread Guide Pipe 2 Al ol m}o]s 1
1-43 | PN-000055-00 Guide Pin ek = 2
L-44 | GP-001167-00 Plate For Thread Support AR X 2 1
L-45 GP-001171-00 Collar For Thread Support Plate AR A2 BZ gle} 1
L-46 | GP-001170-00 Spring Guide For Lower Thread WA AR Az Jlolm 1
L-47 | SC-000195-00 Screw(M4 X L14) AR A 2328 7}o]= THUAHMAXL14) 1
L-48 | GP-002094-00 Thread Take-Up Spring Al 7] 2=ZF 1
L-49 | GP-001159-00 Shaft For Spring Guide 2323 Jlolm & 1
L-50 | GP-001173-00 Plate For Lower Thread Support Spring | HAIR|X] ~=3] I} 1
L-51 | SC-000198-00 Screw(M3 X L5) WARA] A28 F TAYAHM3XLS) 1
L-52 | GP-001168-00 Support Plate For Lower Thread Al 2] =] 1
L-53 | GP-001162-00 Presser Plate For Lower Thread A =29 1
L-54 | GP-001165-00 Thread Tension Spring AR 2] A=E 1
L-55 GP-001172-00 Stud Screw For Thread Tension Spring| A3 %A Axe] chyr} 1
L-56 | GP-001401-01 Lower Thread Tension Shaft A 24 Ax] = 1
L-57 40-101-2700 Lower Thread Tension Disk WA 2" A=) QA 2
L-58 | GP-001400-00 Lower Thread Tension Spring WA z2A AR AxE) 1
1.-59 40-104-2700 Nut wA 24 A YE 1
L-60 | GP-001153-00 Moving Mes Return Spring Frx gE Az 1
L-61 | GP-001855-00 Moving Mes Return Spring Holder Tl B AZF] Aol 1
L-62 | GP-022099-00 Spacer Spring Blsrle XA "] o|ehulz] AxE] 1
1-63 | AS-005459-00 Needle Guide Support Ass y Bl 7= A A H(2) 1set




Double Chain Stitch Looper(01)
oz es(01)




SunLhtar

Ref.No.| Parts No. | Note Name of Parts = g Q' ty Ass':g.\ bly
L1-62 | GP-001158-00 Bracket For Upper Thread Trimmer |AMAFE d¥ Bkl 1
L1-63 | SC-0298-7500 Stopper Screw(M3 X L12) AR YW Bl 2R3 TAYAHM3XLI2) 1
L1-64 | 08112SN-A001 Stopper Nut(M3) AAA Gy Bkl AEF Y E(M3) 1
L1-65 | GP-001152-00 Moving Mes Bracket Zu| A B 1
L1-66 | SC-000198-00 Screw (M3 X L5) o2 Bl AU AH(M3XL5) 1
L1-67 | GP-001149-00 Upper Thread Trimmer Moving Mes | AAAPE Ew| 2 1
L1-68 | SC-000226-00 Screw(3/32” n=56, L.=3) A Zw A TAYAH3/32" n=56, L=3) 1
L1-69 | GP-001151-00 Gimp Guide AA} 7pol = 1
L1-70 | SC-000192-00 Screw (M4 X L8) AAb 7hol = A VAN (M4 X L) 1
L1-71 | 05016SN-1211 Nut(M4) Az Jlol= & U E(M4) 1
L1-72 | GP-001732-05 Throat Plate »2E I 1
L1-73 | 10015SC-4517 Stopper Screw(M3 X L10) #»2E B A8y TAYAH(MIXLI) 1
L1-74 | SC-000186-00 Screw(9/64” n=40) #»2E 3 TAFAH9/64” n=40) 1
L1-75 | GP—001174—01 Tension Release Lever Ass'y Al=Z27] Fu(x) 1
L1-76 | GP—001155-01 Tension Release Plate Al=Z7] 3 1
L1-77 | SC-0365-3710 Screw(9/64” n=40, L=55) A%ZF7) o THHAH9/64” n=40, L=55) 1
L1-78 | 01-017W-1600 Washer AleZ7] 3 aA A} 94A 1
L1-79 | GP—001156—01 Tension Release Lever Plate Al=Z7] H9y 3 1
L1-80 | SC-0365-3710 Screw (9/64” n=40) A=Z27] g I 1A AH9/64” n=40) 1
L1-81 | 01-017W-1600 Washer Az gy 3 aAGA} 94 1
L1-82 | GP—001398-02 Looper Tension Release Plate F3 AxF7] 9 1
L1-83 | SC-0365-3710 Screw(9/64” n=40) 23 Ale27] 3 7 GAH9/64” n=40) 1
L1-84 | 01-017W-1600 Washer 23 AxZ7] 3 3AUAF 94 1
L1-85 | GP-001154-00 Tension Release Lever Spring Al=F7] Yy Ax=F 1
11-86 | GP-001144-00 Tension Release Lever Shaft ALF7] 4 & 1
L1-87 | 40-007W-1600 Washer Az Gu = oA 1
L1-88 | 06-033M-3800 E-Ring( 8 3) AeF7] H¥ & E-(ZAA $3) 1
L1-89 | GP-001720-00 Tension Release Claw Support A7) 328 AR 1
L1-90 | SC-000192-00 Screw (M4 X L8) Ax27] 28] XY TAFAHMAXLS) 1
L1-91 | GP-001722-00 Tension Release Claw AxF7] a8 1
L1-92 | GP-001721-00 Spring For Tension Release Claw A7) 38 A= 1
L1-93 | GP-001723-00 Stud Screw For Tension Release Claw | AA%37] 18] A}t 1




L2

Double Chain Stitch Looper(02)
o|TesT(02)




SunLhtar

Ref.No.| Parts No. | Note Name of Parts = g Q' ty Ass':g.\ bly
1.2-62 | GP—001892—01 Bracket For Upper Thread Trimmer [AMAFE #¥ B}l 1
L2-63 | SC-0196-2700 Stopper Screw (M3 X L8) A G Bel AEE IAYAHM3XLS) 1
L2-64 | 08112SN-A001 Stopper Nut(M3) A Ee Bl A YEM3)| 1
1.2-65 | GP-001887-00 Moving Mes Bracket Holder Fr~ vl &4 1
L.2-66 | SC-0365-3710 Screw(9/64” n=40) Zu| A Beyl v HUAHO/64” n=40)| 1
L2-67 | GP-001886-00 Moving Mes Bracket o~ B 1
L2-68 | PN-000071-00 Moving Mes Bracket Pin s~ vl 9 1
L2-69 | GP-001889-00 Moving Mes Bracket Spring oA~ Bl Az 1
L2-70 | SC-000177-00 Spring Fix Screw(3/32” n=56, L=10) | 22323 313 }A}H(3/32” n=56, L=10) 1
L2-71 | SN-0114-3710 Nut(3/32” n=56) A2 1A YA} Y E(3/32” n=56) 1
L2-72 | GP-001883-00 Upper Thread Trimmer Mes(B) AALAE ] ~(B) 1
L2-73 | SC-000226-00 Screw (3/32” n=56) AP 2o A~ (B) ZAYUAH3/32" n=56) 1
L2-74 | GP-001888-00 Gimp Guide A} 7hol = 1
L2-75 | SC-000192-00 Screw(M4 X L8) AAL 7hol = A VAN (M4 X L8) 1
L2-76 | GP-001891-00 Gimp Thread Clamp Plate AR 7R 1
L2-77 | GP-001890-00 Gimp Thread Clamp Plate Spring AIAL AT A= 1
L2-78 | GP-001884-00 Stud Screw For Gimp Thread Clamp Plate | A1A} 224 wha} 1
L2-79 | GP-001893-01 Throat Plate(B) »2E 3H(B) 1
L.2-80 | 10015SC-4517 Stopper Screw (M3 X 1,10) »32E BH(B) 285 TAIAHMIXLI)| 1
L2-81 | SC-000186-00 Screw(9/64” n=40) »z e 3H(B) TAAHO/64" n=40)| 1
1L.2-82 | GP-001174-00 Tension Release Lever Ass'y Al=F7] (=) 1
L2-83 | GP-001155-00 Tension Release Plate Al=Z7] I 1
L.2-84 | SC-0365-3710 Screw(9/64” n=40, L=55) Axz7) 3 3A}AH9/64" n=40, L=55) 1
1.2-85 | 01-017W-1600 Washer A7) 3 7AAL 944 1
L.2-86 | GP—001398—-01 Looper Tension Release Plate 23 AxF7] I 1
L2-87 | SC-0365-3710 Screw(9/64” n=40) 23 A%F7| @& THYAH9/64" n=40) | 1
L2-88 | 01-017W-1600 Washer 23 AxZy] 3 7Y oA 1
1.2-89 | GP-001154-00 Tension Release Lever Spring A=ZF7] g A~z 1
1L.2-90 | GP-001144-00 Tension Release Lever Shaft Al=F7] g9 = 1
L.2-91 | 40-007W-1600 Washer A7) G = 2bA 1
L2-92 | 06-033M-3800 E-Ring( $3) AxF7) d¥ & B (337 $3) 1




Looper & Spreader
O & AD9O

M-16 M-26 Y

®—
/
/




SunLhtar

Ref.No.| Parts No. | Note Name of Parts = g Q' ty ASS'::.I bly
M-1 | GP-001347-02 Looper Link Ass'y 29 YA(R) 1
M-2 | GP-001348-01 Looper Cam Roller Z23 A 29 1
M-3 | PN-000041-00 Looper Cam Roller Pin 5 A 29 9 1
M-4 |08-037SC-120D Screw (M6 X L6) ZF9 7 29 I TR UIAHM6XL6) 1
M-5 GP-001349-00 Looper Link Support Shaft 23 =3 AR = 1
M-6 | SC-0317-2700 Screw(15/64” n=28) 29 g3 A & 2AIAH15/64" n=28)| 2
M-7 CL-000034-00 Support Shaft Collar A= &= 7} 1
M-8 | SC-0317-2700 Screw(15/64” n=28) A A & Fhet TAFAH(15/64" n=28)] 2
M-9 | GP-001350-01 Looper Driving Plate =9 75 % 1
M-10 | GP-001351-01 Spring Plate A= g 2
M-11 | SC-000044-00 Serew(M3 X L6) 228 3 IAYAHM3XL6) 4
M-12 | 11-016W-2700 Spring Washer 222 g v Az 9l 4
M-13 | AS-000275-01 Cam Lever Ass'y 7 G (z) 1
M-14 | GP-001353-01 Cam Lever 70w 1
M-15 | GP-001354-00 Cam Lever Bushing(B) 7 s ZA(B) 1
M-16 | GP-001349-00 Cam Lever Support Shaft A FG A=A &= 1
M-17 | SC-0317-2700 Screw(15/64” n=28) A G A A = TAYAH15/64" n=28) 2
M-18 | CL-000034-00 Support Shaft Collar 2| A &= 7}t 1
M-19 | SC-0317-2700 Screw(15/64” n=28) A A & 7}e} ZAYFAH(15/64” n=28) 2
M-20 | GP-001352-00 Spreader Driving Lever 2z % 9 1
M-21 | SC-000110-00 Screw (M4 X L8) 2z Y 5 4y 14 YAHM4XL8) 2
M-22 | 01-017W-1600 Washer 2z % #1224 oA 2
M-23 | SC-000193-00 Adjusting Screw For Spreader Driving Lever | 2Z & v] % dw 24 YAHM4XL12) 1
M-24 | 05016SN-1211 Nut(M4) 2z e T ¥ HE(MY) 1
M-25 | GP-001355-00 Spreader Cam Lever 2=y 7 29 1
M-26 | PN-000042-01 Spreader Cam Lever Roller Pin 2=z e A 28 7 1
M-27 | AS-000375-01 Roller Cam Lever(Ass' y) 28 7 (%) 1
M-28 | 20S049S-306H Nut(MS) 2=y 7 28 A YE 1




c
o
w
c
o
—
O
O
o
L
[—
B
o
v
O
o
)
oz
O
O
o
L
[—

SR

(=}
D
4

%J./
<\
(N

2

-

> (D o\
) ——




SunLhtar

Ref.No.| Parts No. | Note Name of Parts = = Q' ty Ass;g.\ bly
N-1 AS-000376-00 Thread Tension Adjusting Ass'y F AxA AA(x) 1Set
N-2 40-224A-300G Thread Tension Adjusting Shaft Az A= &= 1
N-3 | 40-204A-1230 Thread Guide Disk Ay A A 2
N-4 | 40-304A-1230 Thread Guide Disk Presser Plate A AHA| 53 1
N-5 |11086PM-A00L Spring Cover 2z A 1
N-6 40-255A-300G Thread Tension Adjusting Spring AlRE 2] A= 1
N-7 | 11088PM-A001 Spring Stopper AR 24 Az AT 1
N-8 | 40-204A-2350 Nut Az A2 vE 1
N-9 PN-000062-00 Upper Thread Tension Release Pin AA 24 A=A 1
N-10 | GP-001588-00 Thread Release Driving Plate Al=F7] 2=gt 1
N-11 | 10-103S-300G Stud Screw Thread Release Al =27] that 1
N-12 | GP-001589-00 Link For Thread Release Driving Plate | A%37] 2t53 43 = 1
N-13 | GP-001590-00 Stud For Thread Release Driving Plate Link | A%37] 253 G433 whyr} 2
N-14 | GP-001591-00 Upper Thread Adjusting Lever(Ass'y) | 914 =4 &y (%) 1
N-15 | GP-001592-00 Stud For Upper Thread Adjusting Lever A =4 g gt 1
N-16 | AS-000345-00 Sub Thread Tension Adjusting Ass'y | X 2 AzA Ax] (&) 1Set
N-17 40-101A-1230 Sub Thread Tension Adjusting Shaft Bz AlzxA 73'7?] = 1
N-18 | 40-102A-1230 Sub Thread Guide Disk Bz Al AHA 2
N-19 | GP-001400-00 Sub Thread Tension Adjusting Spring | B2 A= 24 Az 1
N-20 Nut Bz AzA A YE 1
N-21 | PN-000061-00 Pin For Upper Thread Guide SIA 7ol = 1
N-22 | 018034S-306H Nut(9/64” n=40) AA 7lel= YE (9/64” n=40) 1
N-23 | GP-001583—-01 Upper Thread Guide A A Flel= A 1
N-24 | SC-0543-2302 Screw(11/64” n=40) Q4 7hel= A TAVA} (11/64” n=40) 2
N-25 | GP-001584-00 Upper Thread Guide B A4 7lel= B 2
N-26 | SC-0365-3710 Screw(9/64” n = 40) 1A 7lol= B IAUAL (9/64” n=40) 2
N-27 | GP-001585-00 Upper Thread Guide C A Flel= C 1
N-28 | SC-0543-2302 Screw(11/64” n=40) A Fhel= ¢ A YA} (11/64” n=40) 1
N-29 | GP-001586-00 Upper Thread Guide D $1Al 7}e]l= D 1
N-30 | SC-0543-2302 Screw(11/64” n=40) A 7tel= D TAUAL (11/64” n=40) 1
N-31 | 01-015A-7400 Upper Thread Guide Al Ao 1
N-32 | SN-0121-7400 Nut(15/64” n=28) HAA Aol YJE (15/64” n=28) 1
N-33 | GP-001582-00 Arm Thread Guide oIl o 1
N-34 | SC-A174-1230 Screw(11/64” n=40) A ekl AA (11/64” n=40) 2
N-35 | GP-001970-00 Thread Release Air Cylinder ALZ7] oo] A=Y 1
N-36 | 49A003S-811H Air Cylinder Fitting A%F7] ofle] A I8 2
N-37 | 10-065A-9577 Code Holder(3N) F= ET](3N) 1
N-38 | SC-0543-2302 Screw(11/64” n=40) = Ev] HAH11/647 n=40) 1
N-39 | GP-001587-00 Tension Release Cylinder Suppoer Plate | A%37] A#v] 2| x| % 1
N-40 | SC-A174-1230 Screw(11/64” n=40) ALZ7] Ay AA % 2A4GA}F (11/64” n=40) 2
N-41 | 10-020W-2700 Washer AL 9hA 2
N-42 | GP-001597-00 Lower Thread Guide Pipe A WA ok Fhe]lZ A 1
N-43 | SC-0164-2700 Screw(M5XL=6 ) WA gl she]= A A} (M5XL=6) 1
N-44 | GP-001596-00 Lower Thread Guide A gk 1




c
o
w
c
o
—
O
O
o
L
[—
B
o
v
O
o
)
oz
O
O
o
L
[—

SR

(=}
D
4

%J./
<\
(N

2

-

> (D o\
) ——




SunLhtar

Ref.No.| Parts No. | Note Name of Parts = = Q' ty Ass;g.\ bly
N-45 | SC-0543-2302 Screw(11/64” n=40) 2A ok TAAL (11/64” n=40) 1
N-46 | GP-001598-00 Lower Thread Guide Pipe B WA gH ghe]=Z B 1
N-47 | GP-001595-00 Lower Thread Guide Pipe Holder Al ol m}o]= Flo] 2
N-48 | SC-0543-2302 Screw(11/64” n=40) A by sho) = zbo] TAUA}F (11/64" n=40) 2
N-49 | GP-001593-00 -01 | Gimp Thread Guide A AAE QM A 1
N-50 | SC-A174-1230 -01 | Screw(11/64” n=40) AAF ohl A FHURAF (11/647 n=40) 1
N-51 | GP-001605-00 -01 | Gimp Thread Guide Lever Bracket AlAL ek #@W B 1
N-52 | SC-A174-1230 -01 | Screw(11/64” n=40) AL el @e Bl Fual (11/64" n=40) 2
N-53 | GP-001601-00 -01 | Spring For Gimp Thread Guide Lever | AA}F gh] #w] Ax=g 1
N-54 | GP-001602-00 -01 | Spring For Gimp Thread Guide Lever Driving Plate | A A} o] W 259 A=) 1
N-55 | GP-001606-00 =01 | Driving Plate For Gimp Thread Guide Lever AAb ohY @y 2=k 1
N-56 | GP-001607-00 =01 | Stud For Gimp Thread Guide Lever AL ok ElW AL 1
N-57 | GP-001603-00 -01 | Stud For Gimp Thread Guide Lever Driving Plate | A1 A} oW} #|w =52 chjab 1
N-58 | GP-001604-00 -01 | Roller For Gimp Thread Guide Lever Driving Plate | A1A} b} @lw 2= =87 1
N-59 | 05016SN-1211 -01 | Nut(M4) AAE e e AEd v E (M) 1
N-60 | GP-001600-00 -01 | Gimp Thread Guide Lever AlAF oy #H 1
N-61 | GP-001609-00 =01 | Gimp Thread Guide Driving Lever A} ol = 9 1
N-62 | SC-000194-00 -01 | Screw(M4 X L8) AL bl 5 #Hw AUAL (M4XLS) 2
N-63 | GP-001608-00 Gimp Thread Guide Pipe A Ass'y AAL eh] mhe]Z A (%) 1
N-64 | SC-000194-00 Screw(M4 X L8) A el sho]= A () FUA} (M4XLS) 1 @—
N-65 | GP-001599-00 Gimp Thread Guide Pipe B Ass'y AIAL 9F I}ho] B 1
N-66 | SC-000194-00 Screw(M4 X L8) AlAb o] dho]Z B A UAF (M4XLS) 1
N-67 | GP-001594-00 -01 | Gimp Thread Guide B AlA} ol B 1
N-68 | SC-000194-00 -01 | Screw(M4xL8) AL ol B A YA (M4 x18) 1
N-69 | GP-001641-00 Thread Release Cylinder Knuckle ALF7] Ade Y& 1
N-70 | PN-000028-00 Knuckle Pin =il 1
N-71 | 05-014C-1230 E-Ring( ¢ 4) yvF 3 B3 (ZA7F 4) 1
N-72 | 40-102A-1230 -02 | Gimp Thread Guide Disk AIAL o] A A 2
N-73 | GP-001400-00 =02 | Gimp Thread Tension Adjusting Spring AIAL o =" Az 1
N-74 -02 | Nut AA ) =24 A JE 1
N-75 | CL-000033-00 -02 | Collar For Gimp Thread Tension Release Plate | A1A}F A&=37|2+ 7)) 1
N-76 | GP-001825-00 -02 | Return Spring For Gimp Thread Tension Release Lever | A A} =3F7] 2ty g|®l ~x=g] 1
N-77 | GP-001754-00 -02 | Gimp Thread Tension Release Plate AN A2 3 1
N-78 | 01-018W-1600 -02 | Washer AAL A7) 3 9hA 1
N-79 | SC-0182-3710 -02 | Screw(11/64” n=40) AL Ae27] 3 7RG (11/647 n=40) 1
N-80 | GP-001756-00 -02 | Gimp Thread Tension Release Driving Lever | A1A} Al%F7] F-Ed 1
N-81 | SC-000194-00 -02 | Screw(M4 X L8) AR ALZ27] T2 T (MAXLS) 2
N-82 | GP-001755-00 -02 | Gimp Thread Guide(J) AAE M () 1
NOTE: N-83 | 8C-000194-00 | -02 | Screw(M4xL8) AL QR (J) TR (M4XLS) 1
N-84 | GP-016899-00 Sub Upper Thread Adjusting Guide(U)| B $IA %A 7lol= (A} 1
01—Long Trimmer
(21 APEE) N-85 | GP-016919-00 Sub Upper Thread Adjusting Guide(L)| % SIA %A 7}o|= (3}) 1
?;F_%'Si‘;g%";mm N-86 | 06011SW-2111 Washer ok (77 $6) 2
N-87 | 07035SC-7113 Screw(M3 X L6) TAA} 2




c
Q
f—

O
)
o)

- |
—

=0

[ — gy




SunLhtar

Ref.No.| Parts No. | Note Name of Parts = g Q' ty Ass':g'i bly
0-1 GP-001243-02 Support For Qil Felt Upper Shaft A& F5 FE XA 1
0-2 GP-001232-00 Oil Felt For Upper Shaft Al F6 AE 1
0-3 SC-0365-3710 Screw (9/64” n=40) R A g HAH9/64” n=40) 2
0-4 44-0000-1230 0il Wick Ae F& §4 1
0-5 | SC-0365-3710 Felt Fixed Screw(9/64” n=40) e 74 JAH9/64” n=40) 4
0-6 | GP-001233-00 Oil Felt For Arm 4 FH D= 1
0-7 | 44-012C-1230 Hose A SA A 1
0-8 | 44-012C-1230 Hose B 44 3~ B 1
0-9 10-065A-9577 Code Holder(3N) F=ET](3N) 3
0-10 | SC-0365-3710 Screw(9/64” n=40) F=Eo I} 3
0-11 | 44S052S-306H Oil Winder 43 1
0-12 | 44S053S-306H 0il Gauge 29 AolA 1
0-13 | 44S054S-306H 0il Window Rubber Ring 43 137E 1
0-14 | GP-000666-00 Oil Tank Ass'y s d8=(%) 1
0-15 | SC-0365-3710 Screw (9/64” n=40) s dei=m(x) HAH9/64” n=40) 4
0-16 | GP-000665-00 Oil Tank Bracket 29 == B 1
0-17 | SC-0543-2302 Screw(11/64” n=40) Bahl #HUAH(11/647 n=40) 2
0-18 GP-001242-01 Support For Oil Felt Lower Shaft 3= F4 FAE FAH 1
0-19 | SC-0543-2302 Screw(11/64” n=40) A A HpAH(11/64" n=40) 2
0-20 | GP-001236-00 Oil Felt For Lower Felt 3= F4 dE 1
0-21 | SC-0365-3710 Felt Fixed Screw(9/64” n=40) ] & 313 YFAH9/64” n=40) 1
0-22 | GP-001240-00 Cover For Lower Shaft Cam st A AN 1
0-23 | SC-0543-2302 Serew(11/64” n=40) 3= 7 Aw FUAH(11/64” n=40) 2
0-24 | GP-001239-00 Wick Support For Looper Lonk 23 g3 §A A A 1
0-25 | SC-000198-00 Screw (M3 X L5) A A HUAHMS3 X L5) 1
0-26 | GP-001241-00 Felt Support AE A4 1
0-27 | SC-0132-7500 Screw (M3 X L3.5) AE 2Ad HUYPAHM3XL35) 1
0-28 | GP-002354-00 Oil Felt For Felt Support e A F5 AE 1
0-29 | GP-001234-01 Oil Felt For Looper Driving Shaft 2y T F4 dE 1
0-30 | GP-001235-00 0il Felt For Looper Base 9 wojx FH dE 1
0-31 | SC-000189-00 0il Felt Fix Screw(M3X L6) 29 o)A F4 E 1A YAHM3XLE) 1
0-32 | 10-003W-8677 Washer A AL 9kA 1
0-33 | 44-0000-1230 Wick For Looper Base 29 oA FH A 1
0-34 | GP-001237-00 Oil Tube For Looper Base Z3 Wo]A~ A 3 1
0-35 | GP-001238-00 Wick Holder A SAlzke] A 1
0-36 | SC-000198-00 Screw (M3 X L5) FAA ] A HUAH M3 XLS) 1
0-37 | 44-0000-1230 0il Wick 29 g3 F% 4 1
0-38 | 44-0000-1230 0il Wick A B3 F 54 1
0-39 | 44-012C-1230 Hose C $A A C 1
0-40 | 44-012C-1230 Hose D A A D 1
0-41 | GP-001679-00 0il Hose Holder LA 32 Flo 1
0-42 | SC-0543-2302 Screw(11/64” n=40) Z 2% o] FHUPAR(11/64” n=40) 1
0-43 | 44-0000-1230 0il Wick st 5 3w F4 A 1
0-44 | 44-0000-1230 0il Wick vl 1% 2= F5% 54 1
0-45 | 44-012C-1230 Hose E 44 ZAE 1
0-46 | 02-038R-300G 0Oil Cap vttt % gy = 2d A 2
0-47 | 02-038R-300G 0Oil Cap vl 972 3= oo A 2
0-48 | 02-038R-300G Oil Cap AN 2% &= 29 7} 1
0-49 | 44-0000-1230 0il Wick AT 2% & F& 54 1
0-50 | 44-0000-1230 0il Wick LR 1
0-51 | 44-019M-7400 Oil Felt For Cutter Lever Shaft A Ay = F4 D= 2
0-52 | 44-0000-1230 0il Wick ARy 2= & F§ §4 1
0-53 | 44-0000-1230 0il Wick A 1
0-54 | 44-012C-1230 Hose 35 ge|= 1
0-55 | 01A1435-811H Tie E}o] (&) 1




QO
©
=
- |
()
c
o

o




SunLhtar

Ref.No.| Parts No. | Note Name of Parts = g Q' ty Ass':g.\ bly
P-1 GP-001274 Manifold Bracket WU Z= B 1
P2 | 16010SC-8330 Screw Nail WU Ee vepl w4 AR 2
P-3 AS-000324 Filter Regulator ASM Filter Regulator ASM 1Set
P-4 Air Unit o] SUE 1
P-5 Regulator e 1
P-6 Bracket Bz 1
P-7 Nipple U= 1
P-8 Elbow Union dr o 2
P-9 Coupling A= 1
P-10 Finger Valve I ANE 1
P-11 Air Presser Switch = A9 1
P-12 AS-000325 Air Solenoid Valve ASM (A) Air Solenoid Valve ASM (A) 1Set
P-13 Solenoid Valve £ o]z Wil 1
P-14 Presser Gauge w7 zAd Wy 2
P-15 Nipple U= 1
P-16 Elbow Union B AR A 1
P-17 Elbow Union A dW e B 3
P-18 AS-000326 Air Solenoid Valve ASM (B) Air Solenoid Valve ASM (B) 1Set
P-19 Solenoid Valve £ o]z WiH 5
P-20 Manifold Block HyZEs &5 1
P-21 Silence 287 2
P-22 Nipple U= 1
P-23 | 49A001S-811H Speed Controller 2V E Z2 29 10
P-24 | 49A016S-811H -01 | Y-Union Y-Union 3
P-25 | 49A016S-811H =02 | Y-Union Y-Union 5
P-26 | 05A039S-811H Air Tube( ¢ 4) Air Tube( ¢ 4) -
P-27 GP-001972 Air Tube( $10) Air Tube( ¢ 10) -
P-28 | 49A0085-811H Filter Regulator ASM. Screw(M5XL10) | Filter Regulator ASM. A YAH M5 x L10) 2
P-29 | 02030SW-1211 Washer TR} b4 2
P-30 | 49A0095-811H Nut(M5) T AE L E(MS5) 2
P-31 |01-002M-AU12 Solenoid Valve A Screw(M4 X L35) Solenoid Valve A T }AH(M4 X L35) 3
P-32 |01-002M-AU12 Solenoid Valve B Screw(M4 X 1.35) Solenoid Valve B A }FAH(M4 X 1L35) 4
P-33 | 49A013S-811H Flug A Flug A 1
P-34 GP-002152 Pneumatic 1/0 Cable FT719EY Aelx 1
P-35 | 49-006C-5030 Straight 2E g o] E(FaF) 4




O
c
O

i

wn

O
O
Q

L

[—

B

o

Q
O

—

EIO|E X =1I1=0]




SunLhtar

Ref.No.| Parts No. | Note Name of Parts = g Q' ty Ass':g.\ bly
Q-1 91-008A-7400 Thread Stand Ass'y(For 3T) Al 3] Z o] (3T %) 1Set
Q-2 | GP-014598-01 Table(S) H] o] B-(3) 1
Q-3 AS-000307-00 Table Stand Ass’y gl o] & T}e](&x) 1Set
Q-4 Table Drawer Elo] & At 1
Q-5 Support Bracket For Table Drawer o] & gt X B 2
Q-6 Screw Nail HolE At wA v 1A JAb B 4
Q-7 | SC-000476-00 Table Fixed Bolt(M3) Hol & 1A B-=(M8) 4
Q-8 15077SW-2111 Washer TAEE 9}A 4
Q-9 15095SW-4115 Spring Washer TAEBE Aol 4
Q-10 | SN-0112-1230 Nut(M8) TIAEBE Y E(MS) 4
Q11 | GP-002172-00 Table(T) (Option) B o] 2(T) (&A4) 1




Accessories
MM MY

R-6
R-21
? R-22
_01_, ______

Do x 558 #18 R-7
(SCHMETZ Nm110)

Do x 558 #14
(SCHMETZ Nm90)

R-9

55"

R-15 R-16 R-17




SunLhtar

NOTE:

01—Long Trimmer
(2 AEE)
02— Short Trimmer

(B2 AHEY)

Ref.No.| Parts No. | Note Name of Parts = g Q' ty Ass':g.\ bly
R-1 91-002C-1230 Driver(L) =aho]n (k) 1
R-2 91-003C-1230 Driver(M) =z}o]n (H) 1
R-3 91-003C-1230 Driver(S) =z}lo]® (/) 1
R-4 | 91S004S-306H Spanner 29y 1
R-5 | 91-011C-1230 Oiler °2d FHE 1
R-6 -01 | Needle (Dox558 #14 (SCHMETZ Nm90) | BFs (Do X 558 #14 (SCHMETZ Nm90) 5
R-7 -02 | Needle (Dox558 #18 (SCHMETZ Nml110) | Bl (Do X 538 #18 (SCHMETZ Nml10) 5
R-8 GP-002169 Threader A7) 471 1
R-9 91-001C-2700 L-Shaped Wrench(2mm) LA} @ =) (2mm) 1
R-10 | 91-004C-2700 L-Shaped Wrench(2.5mm) LA @] (25mm) 1
R-11 | 91-003C-2700 L-Shaped Wrench(3mm) LA} @ 2] (3mm) 1
R-12 | 91-001C-3800 L-Shaped Wrench(4mm) LA} @ 2] (4mm) 1
R-13 | 91-002C-2700 L-Shaped Wrench(5mm) LA} @ 2] (5mm) 1
R-14 Fuse(0.5A) F2(05A) 1
R-15 Fuse(5A) F=(5A) 1
R-16 Fuse(6.3A) FZ(63A) 1
R-17 | 91S019S-306H Head Cover 3 =7 1
R-18 | 91-020A-300G Pin Set AA 1
R-19 | 91-008C-1230 Bottle Of Oil LdE 1
R-20 | 01A143S-811H Cable Tie(S) A o1& Elo] () 5
R-21 | 02-003A-2700 Cable Tie(M) A o] & o] () 5
R—22 |GP-001018-01 -01 | Hammer-20mm 3 7 -20mm 1
R-23 |GP-001006—01 -01 | Hammer-38mm 3 ™ -38mm 1
R-24 |GP-001702—-01 -02 | Hammer-S24mm 3 ™ -S24mm 1




X X HE

BHE A
|

<)
L)
U]
o
L]
c
L2
=
7]
L)
c
O
x

S-




SunLhtar

Ref.No.| Parts No. | Note Name of Parts = g Q' ty Ass':g.\ bly
S-1 GP-001821 Spring For Switch Lever 290 W ~xzE 1
S-2 01S047S-306H Stud Screw For Spring Support A2 2 A whgab 1
S-3 SN-0101-1600 Nut(11/64” n=40) Al Y E(11/647 n=40) 1
S-4 GP-002115 Hand Switch = 293 (SS-5) 2
S5 SC-0126-3800 Screw(3/36” n=56) A= A9 T YAH(3/36" n=56) 4
S-6 GP-001823 Switch Setting Plate 290X AE 2
S-7 225026S-306H Screw (M4 X L8) 2912 AE 3 TA A M4AXLS) 4
S-8 GP-001818 Hand Switch Lever(L) A= 29x W (H) 1
S-9 GP-001819 Hand Switch Lever(R) P= 9% HW($) 1
S-10 GP-001822 Stud Screw For Hand Switch Lever(11/64” n=40) | 1= 29]%] ¥ wh}a}(11/64” n=40) 2
S-11 | SN-0101-1600 Nut(11/64” n=40) TAb L] E(11/64" n=40) 2
S-12 GP-001824 Hand Switch Cover = 29 AW 1
S-13 | SC-A174-1230 Fixed Screw(11/64” n=40) Y= 293 AW TAYAH11/64" n=40) 2
S-14 | 02030SW-1211 Washer TR} oA 2
S-15 | 12-011A-PT11 Foot Switch Ass'y A (=) 1Set
S-16 | 11-001A-PT10 Base Foot Switch SRR R= | et 1
S-17 | 11-1000-PT11 One Step Stroke 15k kg A~90%) 2
S-18 | 08-015C-3701 Clamp Cable A o] 8%} o) 2
S-19 | 09-031S-3701 Screw(M4 X L8) Aol B3] 2HHAHZE) 1
S-20 | 11-001S-PT10 Ending Bushing gl A 1
S-21 | 11-003A-PT10 Cover Foot Switch A2 HF W o] AW 1
S-22 | 07-004S-SM5S Screw Assy For “A” Foot Switch Cover(M4xL8) | Q4] # wj o)A 7AW ZPpAH(x)"A” 2
S-23 | 10-028S-SC53 Screw Ass'y For “B” Foot Switch Cover(M4x18) | 4] & wl o] AW ZUUAHE)"B” 2
S-24  [11-002M-PT10 Sponge AEZR 2
S-25 | 01-021W-2070 Washer PIRS] 2




Control Box
HEE 9iA

—

T-65




SunLhtar

Ref.No.| Parts No. | Note Name of Parts = g Q' ty Ass':g.\ bly
T-1 SSBH-0000013 Control Box Ass’y ZEE vtA(R) 1Set
T-2 | GP-013459-02 Box Body uk Al 1
T-3 | GP-008671-00 Front Profile Upper AWy =2 v}ol-Ab 1
T-4 | 10-016S-CPT1 Screw (M4 X L12) Ay Zzald-Ad 7 YAHM4AXL12) 2
T-5 GP-008672-00 Front Profile Lower Ay =z vlod-3} 1
T-6 | 10-016S-CPT1 Screw (M4 X 112) AR =2 vbol-5 A UYAHM4AXLI2) 2
T-7 GP-008673-00 Rear Profile Upper FH =2 ylY-At 2
T-8 | 10-016S-CPT1 Serew(M4 X L12) Foy z29lod-A} TAUAHMAXLI2) 4
T-9 GP-008674-00 Rear Profile Lower FmH =2 v)le-3} 1
T-10 | 10-016S-CPT1 Screw(M4 X 1.12) Ty = 239d-3} TAAH(MAXL12) 2
T-11 GP-008666001 Upper Frame 7}2 A A o -AF 1
T-12 |10-004M-SW68 Screw(M3 X L5) 7}2 A A A TAFAH M3 X L5) 4
T-13 | GP-008663001 Lower Frame 7} 2 A A o -3} 1
T-14 [10-004M-SW68 Screw (M3 X L5) 7} 2 A A -8} A AN M3 X L5) 4
T-15 GP-014587-00 Upper Cover A A 1
T-16 | EP-000091-00 Control Box Fan ZEEMA Fan 1
T-17 |01-002M-AU12 Screw (M4 X 1.35) FZEEZuA Fan IZAVAHM4XL35) 4
T-18 | 09-0418-3701 Fan Nut(M4) 3} v E(M4) 4
T-19 |10-004M-SW68 Screw (M3 X L5) AE A TAHFAH M3 X L5) 6
T-20 | GP-008667-00 Insulation Plate A o= 3
T-21 | BD-000326-00 Backplane Board Wz el Be 1
T-22 [10-020M-SW66 Screw(M3 X L12) Wz el B TAVAK(Set) (M3XL12) 18
T-23 GP-013461-00 Rear Cover Fm A 1
T-24 [10-004M-SW68 Screw (M3 X L5) Fm 7w AR M3 XLS5) 6
T-25 | EP-000039-00 SMPS SMPS 1
T-26 | GP-008701-05 SMPS Bracket SMPS HelAl 1
T-27 | 10-002S-SW66 Screw(M3 X L8) SMPS TR LFAH(Set) (M3 X L8) 5
T-28 | BD-000203-00 DDC Board DDC BE 1
T-29 | 10-002S-SW66 Screw(M3 X L8) DDC EE= TAAF(Set) (M3 X L8) 6
T-30 | BD-000325-00 Digital Board gAd 2= 1
T-31 | GP-008668-01 Digital Board Bracket Oxd Bz Bz 1
T-32 | GP-012617-00 Board Bracket Handle re Bl &40 1
T-33 | 10-073S-3701 Screw(M3 X L10) BE B £3bo] IAVAHM3XLI0) 2
T-34 | GP-007198-00 SMD FET Ragiator Sheet T " B= SMD FET WdAE 1
T-35 | 10-002S-SW66 Screw (M3 X L8) oA " B= 3 pAF(Set) (M3 X L8) 4
T-36 |01-001S-NET1 Screw (M3 X L6) A" 2= Bl AYAHM3XLE) 2
T-37 | BD-000314-00 Step Board AERE 1
T-38 | GP-013453001 Step Board Radiator 28 Be 8l 1
T-39 | GP-013452-01 Step Board Radiator Bracket 2®l ne vty v 3
T-40 | GP-013610-00 Step Board Radiator Sub Bracket 2ElRne Bz vty vk 3
T-41 | GP-013846-00 Radiator Sheet B 2®ElR = WA E (B) 3
T-42 | 06-001C-SE50 Screw (M4 X L8) 2dln e vtd g pAYAH( M4 X L8) 4
T-43 | 10-002S-SW66 Screw(M3 X L8) 28lne v Bl TAUAK(Set) (M3XL8) 6
T-44 | 10-002S-SW66 Screw(M3 X L8) 2EBE B2 Babl TAYAHSe) (MIXLS) 6
T-45 | 10-002S-SW66 Screw(M3 X L8) FET TAYAF (Set) (M3XL8) 36
T-46 | 01-005A-BT01 Step Board Fan 2"ElR = ) 2
T-47 |01-017C-DU33 Screw (M4 X L.25) AER = 3l A AR M4 X L25) 4
T-48 | GP-013456-02 Step Board Bracket 2E] R B 1
T-49 | GP-012617-00 Board Bracket Handle e vl &40 1
T-50 | 10-073S-3701 Serew(M3 % L.10) B vl <3t A VAN M3IXL10) 2




Control Box
HEE 9iA

—

T-65




SunLhtar

Ref.No.| Parts No. | Note Name of Parts = g Q' ty Ass':g.\ bly
T-51 | 10-002S-SW66 Screw(M3 X L8) 28 Be TAYA}F (Set) (M3XL8) 4
T-52 |01-001S-NET1 Screw (M3 X L6) 28 e B A HAHMIXL6)

T-53 | BD-000206-00 Main Board FEHT 1
T-54 | GP-007203-00 Main Board Radiator F& B vdg 1
T-55 |10-012M-PT10 Main Board Stud F& HE AB=(3-5-15) 3
T-56 | 01-003S-2070 Screw (M4 X L.16) BEATe]| & = A AH(Set) (MAXLIG)| 1
T-57 |10-003M-PT10 Screw (M4 X 1.10) IPM A YAH(Set) (M4 X L10) 2
T-58 | GP-008670-01 Main Board Bracket F& B Bg 1
T-59 GP-012617-00 Board Bracket Handle e vl &3t 1
T-60 | 10-073S-3701 Screw(M3 X 1L.10) BE Bl £4ke] TAYAHM3XLI10) 2
T-61 | 10-002S-SW66 Screw (M3 X L8) F% Bz TAYAL (Set) (M3 XL8) 4
T-62 |01-001S-NET1 Screw(M3 X L6) F2 Be Bkl A AHM3XLE) 2
T-63 | 07-004S-SM5S Screw (M4 X 1.10) FH AW A2 AH(Set) (M4 x L10) 1
T-64 | GP-008660-00 Cable Cover A o] 8 A 1
T-65 |10-003M-PT01 Screw (M4 X L8) A o] B AW ZAFAH M4 X LS) 4
T-66 | GP-007711-00 Digital Board Sticker gAY = ~g|A 1
T-67 | GP-013877-00 Step Board Sticker AE] B AE|A 1
T-68 | GP-007713-00 Main Board Sticker F& Bz AEA 1
T-69 | 09-023C-SC53 QC Passed Sticker QC Passed 2~E]#A 1
T-70 | GP-013874-00 Voltage Sticker A okatek ~E]A 1
T-71 | 09-012S-CES53 Caution Sticker ) AAE]A 1
T-72 | 04-001C-SE50 Screw(ST5x1.16) ZeEE wbA 7} (A)(STAXLY) 4
T-73 |10-001M-PTO01 Screw(M6xL45) ZeEZ wbA A A} (B)(M6XLAS)| 4
T-74 | 10-003S-SW66 Spring Washer(M6) 223 oA (@6) 4
T-75 | 10-004S-SW66 Washer(M6) o o)A (@6) 4
T-76 | 91-001C-BT10 Urethane Washer < ek 94 4
T-77 | 91-001C-PT10 Table Washer o] Z 9}4 4
T-78 | CA-00342-00 SMPS Connecting Cablel SMPS 17 Ao &1(#H) 1
T-79 | CA-00343-00 SMPS Connecting Cable2 SMPS A7 Alo]E2(&3) 1
T-80 | SC-000502-00 Step Board Stud AEH = 7A AE =(M3-305-5) 4







SunLhtar

Ref.No.| Parts No. | Note Name of Parts = g Q' ty Ass':g.\ bly
U-1 | GP-013470-01 Membrane Switch Wl 297 1
U-2 GP—-013468—01 Front Cover AH A 1
U-3 | BD-000317-00 O/P Board O/P = 1
U-4 [10-024M-SW66 Screw (ST3xL8) 0/P = TAYAH(STIXLE) 2
U-5 [01-001A-BHUP LCD LCD 1
U-6 GP-013601-00 Switch Cover 2912 AW 1
Uu-7 GP-013469-00 Fixing Screw For Rear Cove = 7w 1
U-8 11-002S-5050 Screw(ST3 X L8) ZH AW TAYAHSTI X L8) 4
U-9 | CA-000708-00 Operation Cable 22 97 Aol 1
U-10 | 15-026M-1000 Cable Tie Al o] & €}e] dinch 2
U-11 GP-011455-00 Stand For OP Box OP Box AHl= 1
U-12 | SC-000410-00 Screw(M4 X L12) OP Box ZAWAH(M4x12) 2
U-13 | SC-000411-00 Screw(ST4 X L16) OP Box ~Bl= TAUAH(ST4XL16) 4




Special Lapel Cutting Device
ALjlE 218 Y TA




SunLhtar

Ref.No.| Parts No. | Note Name of Parts = g Q' ty Ass':g.\ bly
V-1 GP-004859 Rotary Air Cylinder 2EE o] A 1
V-2 | 49A003S-811H Air Cylinder Fitting A ole] Algly] I8 A 1
V-3 | 49A0155-811H Air Cylinder Fitting B ole] AlglY] IE) B 1
V-4 | 05A039S-811H Air Tube( ¢ 4) oflo] I A(¢4) -
V-5 GP-001957 Mounting Plate For Cylinder Ay wag 1
V-6 | 03071SC-A001 Screw(M3 X L15) Ay 2w HuaH(M3x L15) 2
V-7 GP-001960 Setting Plate For Cylinder Ay AE g 1
V-8 SC-000198 Screw (M3 X L5) Ay A" % HAH(M3 X L5) 2
V-9 GP-001964 Support Plate For Cylinder Al 2| x| 1
V-10 | SC-0120-1230 Screw(9/64” n=40) Al A x = FHUAH9/64” n=40) 2
V-11 | 18015SW-3111 Washer Ay AR HAab oA 2
V-12 GP-001963 Hammer Setting Lever slw AE W 1
V-13 | SC-0528-1230 Screw(9/64” n=40) ™ A W HubA(9/64” n=40) 1
V-14 GP-001962 Hammer Plate(7mm) 3™ ZH(7mm) 1
V-15 | 05007SC-4113 Serew(M3 X L5) ] 2 FAH(M3XL5) 2
V-16 GP-004727 Sensor Ass'y A (=) 2
V-17 GP-001958 Sensor Bracket AA B 2
V-18 GP-001959 Sensor Detecting Plate AN Zr=A) = 1
V-19 | SC-0531-2302 Screw (9/64” n=40) A A 73R FHAH9/64” n=40) 1
V-20 GP-001965 Cover For Needle Bar Timing Belt(B) | H}=d] €lo]®] Wl &= A (B) 1
v-21 GP-004728 Photo Sensor Ass'y ZE AA(x) 1
V-22 SC-000198 Serew(M3 X L5) ZE AA FIAHM3XL5) 2
v-23 GP-001961 Setting Plate For Sensor AA AE 1
V-24 | SC-0543-2302 Screw(11/64” n=40) AE = zho] HuA(11/64" n=40) 2
V-25 | 10-020W-2700 Washer A€ = zto] H}A} o4A 2
V-26 GP-001093 Holder For Setting Shaft AE %= #}o) 1
V-27 | 08062SC-4113 Serew(MS5 X 1.20) A & FAH(MS5 X L20) 1
V-28 GP-006042 Shaft For Sensor Setting AA AE = 1
V-29 AS-001290 Air Solenoid Valve ASM. ofle] & o]z MH(X)(C) 1Set
V-30 GP-005980 Solenoid Valve £ o)z WlH 1
V-31 | 49-005A-106L Silence 287 2
V-32 | 49A0035-811H Hose Nipple A IAYUZ A 2
V-33 | 49A0155-811H Hose Nipple B A~ UE B 1
V-34 GP-006037 Nipple U 1
V-35 | 91-002S-1067 Screw Nail Yoz B Bl 1A AR 2
V-36 GP-005979 Pneumatic I/0 Cable T A& Aol B (x) 1Set
V-37 | 02015SC-4113 Screw (M3 X L5) 294 gl A" AR aAYAHM4AXLI0) 2
V-38 | 18015SW-3111 Washer 294 2 A" Ax 2 944 2
V-39 | 01A143S-811H Cable Tie(S) Al o] & €lo] (V)h) 4
V-40 | 01-011C-2350 Code Holder(5N) F= Z5(5N) 1




Fly Index
S2}O] QI A

i
o




SunLhtar

Ref.No.| Parts No. | Note Name of Parts =3 | Q' ty Ass;g.\ i)
w-1 GP-002037 Cloth Feed Bar A o)%u} 1
W-2 GP-002038 Cloth Feed Plate(L) A o]E3(3) 1
w-3 SC-000191 Screw(M3 X L6) A o]%3H(F) HIAHM3IXL6) 2
W-4 GP-002039 Cloth Seting Guide(L) A A" slol=(7) 1
W-5 SC-000326 Screw (M4 X L4) A A" 7le]l=(H) HUAHMAXLY) | 2
W-6 | 02030SW-1211 Washer A A" Thol=(F) oA 2
W-7 GP-002040 Cloth Setting Spring Plate A Y A~z 2
W-8 SC-000198 Screw (M3 X L5) A AY A=z HIAH(M3XLS) 4
W-9 GP-002041 Cloth Feed Plate(R) A o]E($) 1
W-10 | SC-000191 Screw(M3 X L6) A o] ($) HIAHMIXL6) 3
W-11 | GP-002042 Cloth Setting Guide(R) A A" Tlel=(%) 1
W-12 | SC-000326 Screw (M4 x L4) A A" 7he]l=(8) HUYAHMAXLL) | 2
W-13 | 02030SW-1211 Washer A AE Tle]l=($) oA 2
W-14 | GP-002043 Cloth Setting Guide A A" slel= 1
W-15 | SC-000327 Screw (M4 X L5) A AE sle]l= HUYAHM4AXLS) 2
W-16 | 02030SW-1211 Washer A AE Thel= 94A 2
W-17 | GP-002044 Feed Base(L) o] o] 2(3}) 1
W-18 AS-001622 Cloth Feed Air Cylinder Ass’y A o] oo] A (%) 1Set
W-19 |  GP-005994 Cloth Feed Air Cylinder A o] olo] Ay 1 @_
W-20 |  GP-002376 Cylinder Auto Switch A ¢ & 29X 1
W-21 | 49A003S-811H Air Cylinder Fitting oo} Al w]¥] 2
W-22 | GP-002045 Cloth Feed Cylinder Rod Hol Ade] 2= 1
W-23 GP-002046 Cloth Feed Cylinder Rod Stud Screw | Ho]& Aldy F= tha} 1
W-24 | GP-002047 Feed Guide Shaft ol 7lol= = 2
W-25 | 02015SC-4113 Screw (M4 X L10) o] 7lol= = FH}AH(M4XL10) 4
W-26 GP-002048 Stopper Block AEF B 1
W-27 | 020155C-4113 Screw A~EF B2 FHUAH(M4XL10) 1
W-28 | 180158W-3111 Washer AET B2 At A 1
W-29 CL-000005 Collar For Stopper Block AEF B2 718} 2
W-30 | SC-0105-7500 Screw(M4 X L4) 259 B2 ylgt HUAHM4AXLA) 2
W-31 |  GP-002049 Limit Switch Setting Plate grE 290X AR 1
W-32 | 02015SC-4113 Screw (M4 X L10) Zu|E A9 Agzt FUAHMAXLI10) 2
W-33 | 18015SW-3111 Washer ZulE 290X A" HAab 944 2
W-34 GP-006004 Limit Switch Ul E ~9F 2
W-35 | 09007SC-4113 Screw(M3 X L12) ZnE 29X FUAHM3XLI12) 4
W-36 GP-007346 Hand Switch Support Plate A= A9 A 2 A % 1
W-37 GP-002051 Feed Moving Block o]& = B= 1
W-38 | BR-000004 Bearing ol% % E= W™ (LM6UU) 1
W-39 | 13-021C-5300 C-Ring( $ 12) o]F % B oW C-H (412 &%) 1
W-40 GP-002052 Cylinder Setting Bracket Al AE Bl 1
W-41 | 02015SC-4113 Screw (M4 x L10) A A Bepl AUAHM4AXLI0) [ 2
W-42 | GP-005995 Feed Pin Moving Air Cylinder o] 2t oo] AR 1




Fly Index
S2}O] QI A

i
o




SunLhtar

Ref.No.| Parts No. | Note Name of Parts = = Q' ty Ass;g.\ bly
W-43 | 49A0038-811H Air Cylinder Fitting oo} A#Y =¥ 1
W-44 |  PN-000073 Feed Pin o]49 1
W-45 | 180155W-3111 Washer ol4= 9}A 1
W-46 | GP-002053 Spring For Feed Pin o] A 1
W-47 GP-002054 Guide Plate For Feed Pin o] &3 7}o| =t 1
W-48 | 02015SC-4113 Screw(M4 X L10) o]$3 7lol =3 FH AN M4 X L10) 2
W-49 | GP-002055 Cloth Feed Bar Guide(L) A ol &u} st =(H) 1
W-50 | 02023SC-7113 Screw (M4 X L8) A o]gu} 7ho]=(3}) HUAHM4XLY) 1
W-51 | 01S112S-306H Stopper Screw (M5 X L15) A o]eut Ax3 FHUYAHMS5XL15) 1
W-52 | 49A009S-811H Nut(M5) A o]lenl AEF AL Y E(MS5) 1
W-53 |  GP-002056 Feed Base(L) o] W o] (%) 1
W-54 GP-005995 Feed Base(L) Air Cylinder o] o] (%) ollo] A 1
W-55 | 49A003S-811H Air Cylinder Fitting ole] AU 3] 1
W-56 |  GP-001687 Air Cylinder Rubber Cap ofle] A TFap) 1
W-57 | GP-002057 Cloth Feed Bar Guide(R) A olgu} slol=(%) 1
W-58 SC-000327 Screw(M4 X L5) A olgu} 7ol =(%) FHUAHMAXLS) 2
W-59 | 02030SW-1211 Washer A olgul Aol =($) HUAF 944 2
W-60 GP-002058 Lower Thread Trim Cover Plate(C) AFE AW (C) 1
W-61 GP-002059 Cover For Presser Plate(B) =23 AW (B) 2
W-62 |  GP-002060 Manifold Bracket U Z= Bl 1
W-63 | 16010SC-8330 Bracket Fixing Screw Nail U Z= Bkl 1A AR 2
W-64 |  AS-001614 Air Solenoid Valve ASM(D) oo &g xo]= WM (2)(D) 1Set
W-65 | 49-010A-106L Air Solenoid Valve £ o]z WY 3
W-66 |  GP-006012 Manifold Block yZEs 25 1
W-67 | 49A020S-811H Silence 287 2
W-68 | 49-008A-106L Half Unio 5tz g 2
W-69 | 49A013S-811H Flug ZH 2
W-70 |01-002M-AU12 Manifold Block Fixing Screw(M4X1L35) | iU Z= B2 3 AHM4XL35) 4
W-71 | 05A0528-811H Air Tube( ¢ 6) Air Tube( ¢ 6) -
W-72 | 056A039S-811H Air Tube( ¢ 4) Air Tube( ¢ 4) -
W-73 CA-000243 Pneumatic I/0 Cable 9t =3 Aol B (%) 1Set
W-74 | 01-011C-2350 Code Holder(5N) A o1& Fto] (5N) 1
W-75 | 01A143S-811H Cable Tie(S) A o1& Elo] () 8
W-76 | GP-005223 Support Fot Upper Thread Presser A FE A A 1
W-77 GP-005224 Plate Fot Upper Thread Presser DAL= 1
W-78 | SC-0365-3710 Screw(9/64” n=40) A5 A A HpAH9/64" n=40) 2
W-79 | SC-A174-1230 Screw(11/64” n=40) e 293 AAF HpAH(11/64” n=40) 2
W-80 | 02030SW-1211 Washer AA AL ekA 2




Upper Thread Nipper

a0l

X




SunLhtar

Ref.No.| Parts No. | Note Name of Parts = g Q' ty Ass':g.\ bly
X-1 GP-002194 Bracket For Upper Thread Nipper A zke] BElA 1
X-2 GP-002192 Support For Upper Thread Nipper Cylinder | QA1 %}Fo] A€ A A 1
X-3 | 020155C-4113 Screw (M4 X L10) Ay AR 2 HAHM4 X L10) 2
X-4 | 18014SW-3115 Spring Washer TR} Az obA 2
X-5 GP-002182 Support A For Support Shaft A A& A A H A 2
X-6 GP-002200 Support D U-Bushing A A9 DU-5-A (D U0605) 2
X-7 02015SC-4113 Screw (M4 X 1.10) R A& A Y ZAFAH M4 X L10) 4
X-8 GP-002183 Support B For Support Shaft 2| A& A A HB 1
X-9 GP-002181 Upper Thread Nipper Support Shaft Az o] 2] A &= 1
X-10 | SC-0105-7500 Screw(M4) A2 & FHUAH(MA4) 1
X-11 GP-002180 Support Guide Shaft A A Flol= = 1
X-12 GP-002195 Thread Nipper A Alzbo] A 1
X-13 | GP-002196 Thread Nipper B Azke] B 1
X-14 PN-000081 Thread Nipper Support Pin Al#}o] 2] x| = 1
X-15 | 43-011C-9570 E-Ring( ¢ 2) AA A E-H (AT $2) 1
X-16 GP-002173 Thread Nipper Return Spring Alzlo] B A 1
X-17 SC-000189 Screw(M3 X L6) A zto] TAYAH( M3 X L6) 2
X-18 GP-002197 Support For Upper Thread Nipper Al zLo] 2R H) 1
X-19 GP-002185 Lever For Thread Nipper Alzto] W 1
X-20 | PN-000081 Lever Pin #s = 1
X-21 | 43-011C-9570 E-Ring( $2) g 9 E-=(23A $2) 1
X-22 | 151128C-7113 Stopper Screw (M3 X L8) Azre] #Hw¥ HEZUAHM3XLS) 1
X-23 | 08112SN-A001 Stopper Nut(M3) HEAF HE(M3) 1
X-24 GP-002184 Cylinder Setting Bracket AlZle] AE Bl 1
X-25 | 020158C-4113 Screw (M4 X 1,10) AE Bl AYAHM4XL10) 2
X-26 | 180158W-3111 Washer TAAF 9bA 2
X-27 GP-002191 Support For Thread Nipper Setting Cylinder | AlZ}o] 9% Ale]l Al=w] 22| 1
X-28 GP-002187 Bracket A For Cam Lever Support A xA] BAHA 1
X-29 GP-002189 Cam Lever Support Bracket B A 22 BHAB 1
X-30 | 020155C-4113 Screw(M4 X L10) BB A VUAH M4 X L10) 2
X-31 | 180158W-3111 Washer TAAF 2hA 2
X-32 GP-002188 Cam Lever Ass'y For U-Thread Nipper | 1A %}o] 70w (%) 1
X-33 GP-002179 Stud Screw For Cam Lever A A} 1
X-34 GP-002175 Cam Lever Return Spring AW B A~z 1
X-35 GP-002174 Thread Nipper Lever Return Spring Alzto] #W] B A= 1
X-36 GP-002178 Stud Screw For Thread Nipper Lever | AlZ%to] #@n] B9 Axg thial 1
X-37 | 151058C-4113 Setting Screw(M4 X 1.15) AEl LA M4 X L15) 5
X-38 | 05016SN-1211 Nut(M4) A" A HE(MY) 5
X-39 GP-002193 Cover For Needle Bar Timing Belt(C) | ¥}=H] Ele]®] Zz] AW (C) 1
X-40 | GP-002190 Cover(D) For Needle Bar Timing Belt | *Fsd] Elo]®] Z2] #A=|(D) 1
X-41 | 020158C-4113 Screw (M4 x 1.10) v elo]m) E2) A# (D) TAYAHMAXLI0) 1
X-42 GP-002177 Spring For Cylinder Support Al A A= 1




Upper Thread Nipper

a0l

X




SunLhtar

Ref.No.| Parts No. | Note Name of Parts = g Q' ty Ass':g.\ bly
X-43 GP-002176 Spring For Cam Lever Support Bracket B | 73| ¥ ] X] Belzl B A= 2
X-44 GP-002198 Thread Nipper Air Cylinder Al zto] ofjo] A 1
X-45 | 49A003S-811H Air Cylinder Fitting oo} Al ¥]E] 2
X-46 | 05A039S-811H Air Tube( ¢ 4) of|o] TA($4) -
X-47 GP-002199 Thread Nipper Setting Air Cylinder Azto] 9] AlE oo] A 1
X-48 | 49A003S-811H Air Cylinder Fitting oo} Al ¥]E] 1
X-49 | 05A039S-811H Air Tube( ¢ 4) of|o] TA($4) -
X-50 GP-001687 Air Cylinder Rub Cap oo} A 3 Fuls) 1
X-51 AS-000351 Air Solenoid Valve ASM (E) olo] &Y o]z WH(X)(E) 1Set
X-52 | 22A0465-306H Solenoid Valve = I =N 2
X-53 | 49A019S-811H Manifold Block yZ2= 22 1
X-54 | 22A044S-306H Speed Controller A ZEEY 2
X-55 | 49A015S-811H Hose Nipple A UE 1
X-56 | 09-004S-5030 Flug Zg 1
X-57 | 49-008A-106L Half Union 3= fu 2
X-58 | 49A020S-811H Silence 287 2
X-59 | 05A0528-811H Air Tube( ¢ 6) oo} = 2(46) -
X-60 | GP-002186 Manifold Bracket(D) HuZ= Bal(D) 1
X-61 16010SC-8330 Bracket Fixing Screw Nail B oA AR 2
X-62 | 05014SC-4113 Solenoid Valve Screw(M4 X L.25) <Y ro]x WH THUAHM4XL25) 4
X-63 GP-002201 Pneumatic I/0 Cable 9 dEY Aol B (x) 1Set
X-64 | 01A143S-811H Cable Tie(S) A o] & elo] (Uh) 4
X-65 GP-005223 Support Fot Upper Thread Presser A FZ A A 1
X-66 GP-005224 Plate Fot Upper Thread Presser AA =2 1
X-67 | SC-0365-3710 Screw(9/64” n=40) AA =2 A2 HFAH9/64” n=40) 2




Gauge
AO| X]|

1.Clamp S8 =X
-01
10~18mm 18~22mm 22~26mm 26~30mm
L : GP-002210 L : GP-002212 L : GP-002214 L : GP-002216
R ' GP-002211 R : GP-002213 R : GP-002215 R : GP-002217
26~38mm 38mm
L : GP-000978 L GP-002220
R : GP-000987 R : GP-002221
-02
A (14~18mm) B (18~22mm) C (22~26mm) D (26~30mm)
L : GP-002244 L : GP-002246 L : GP-001694 L : GP-002248
R : GP-002245 R : GP-002247 R : GP-001695 R : GP-002249
E (28~32mm) F (32~36mm) G (36~40mm)
L GP-002250 L GP-002252 L : GP-002254
R : GP-002251 R : GP-002253 R : GP-002255
Circular Hole
$5 $7
/ \ ) ] / \
= H 9 ) ? H = = H ﬁ \g H
g 7 L1 i N7 1 H
L : GP-007887 L : GP-011923
R : GP-007889 R : GP-011924




®

D (26~30mm)
L : GP-002236
R : GP-002237

SunLhitat

: GP-001690
1 GP-002242

C (22~26mm)

G (36~40mm)

R : GP-001689

R GP-002243

L
L

jnn J

EEEEEF

pStnnREn

7

38mm
1y
j\fb‘

i

L GP-002228
R : GP-002229
B (18~22mm)

L : GP-002234
R : GP-002235
F (32~36mm)
L : GP-002240
R : GP-002241

OHH

| i
| i
H
| mmi

© 0O

[

~_-~

© ©

1

nn }
i |

HO)

s

38mm
$5

rd

¥

¥

SRiEg]

7

A (14~18mm)

E (28~32mm)
R ' GP-002239

7

R GP-002233
L : GP-002238

L : GP-000977
R GP-000986

L GP-002232

-

Circular Hole

-01
-02

2. Needle Plate &T

© o0

-~ ~— — —

~N_ - ———

© ©

L : GP-011921
R : GP-011922

12

10
L : GP-007890
R GP-007892

10




3. Hammer Sli{

Gauge
AO| X]|

10mm 12mm 14mm 16mm
GP-002268—-01 GP-002269-01 GP-002270-01 GP-002271-01
18mm 20mm 22mm 24mm
01 GP-002272-01 GP-001018-01 GP-002273-01 GP-002274-01
26mm 28mm 30mm 32mm
GP-001019-01 GP-002275-01 GP-002276-01 GP-002277-01
34mm 36mm 38mm
GP-002278-01 GP-002279-01 GP-001006—-01
S10mm S12mm S14mm S16mm
GP-002281-01 GP-002282-01 GP-002283-01 GP-002284—-01
o S$18mm S20mm S22mm S24mm
GP-002285-01 GP-001701-01 GP-002286-01 GP-001702-01
S26mm S28mm 30mm 32mm
GP-002287-01 GP-002288-01 GP-002276-01 GP-002277-01
34mm 36mm 38mm
GP-002278-01 GP-002279-01 GP-001006—-01
. $5 $7
Circular
Hole
GP-007893 GP-011919
4, Cutter HH
43
|
@
“ 38
| .i
|
|
GP-002258 GP-001011 GP-002259 GP-002260 GP-002261 GP-002262
Circular Hole
$2 $3 4 $5
fl IT [
I [N
(.
[l [ [
T —T g/i/—
T 1 e
Cil @ C11 @3 | | 24
R @ GP-011907 R : GP-007895 R @ GP-007896 R @ GP-011920




	CONTENTS
	A Arm, Bed & Machine Body
	B Upper Shaft
	C Needle Bar & Thread Take Up Lever
	D Lower Shaft
	E Upper Thread Trimmer
	F1 Lower Thread Trimmer(01)
	F2 Lower Thread Trimmer(02)
	G Zigzag
	H Needle Bar Rockong
	I X-Y Feed
	J Presser Plate
	J1 Presser Plate(01)
	J2 Presser Plate(02)
	K Cutter
	L Double Chain Stitch Looper
	L1 Double Chain Stitch Looper(01)
	L2 Double Chain Stitch Looper(02)
	M Looper & Spreader
	N Thread Release & Thread Tension
	O Lubrication
	P Pneumatic
	Q Table & Thread Stand
	R Accessories
	S Hand Switch & Pedal
	T Control Box
	U Operation Box
	V Special Lapel Cutting Device
	W Fly Index
	X Upper Thread Nopper
	Y Gauge



